
PARTS  LIST

TMAR-KC
TYPE-2

Original Instructions
P-A3-01-E
(2015.11)



Table of Contents

 GENERAL VIEW
 FRAMING 1……………………………………………………………………………………………A3-1-1
 FRAMING 2……………………………………………………………………………………………A3-1-2
 TABLE……………………………………………………………………………………………………A3-2
 MAIN SHAFT DRIVE SYSTEM………………………………………………………………………A3-3
 CYLINDER BED………………………………………………………………………………………A3-4
 COLOR CHANGE SYSTEM…………………………………………………………………………A3-5
 ARM 1……………………………………………………………………………………………………A3-6-1
 ARM 2……………………………………………………………………………………………………A3-6-2
 ARM 3……………………………………………………………………………………………………A3-6-3
 NEEDLE BAR CASE 1…………………………………………………………………………………A3-7-1
 NEEDLE BAR CASE 2…………………………………………………………………………………A3-7-2
 SHAFT COVER…………………………………………………………………………………………A3-8
 CAM DRIVE SYSTEM…………………………………………………………………………………A3-9
 X-AXIS DRIVE SYSTEM 1……………………………………………………………………………A3-10-1
 X-AXIS DRIVE SYSTEM 2……………………………………………………………………………A3-10-2
 Y-AXIS DRIVE SYSTEM………………………………………………………………………………A3-11
 AUXILIARY DRIVE SYSTEM…………………………………………………………………………A3-12
 TENSION BASE………………………………………………………………………………………A3-13
 THREAD STAND………………………………………………………………………………………A3-14
 EMBROIDERY FRAME………………………………………………………………………………A3-15
 ELECTRICAL PARTS…………………………………………………………………………………A3-16
 OPERATION PANEL…………………………………………………………………………………A3-17
 POSITION MARKER (OPTION)………………………………………………………………………A3-18

Part Nos. of screws, nuts, washers etc. are listed at the end of volume.

*Regarding the part number that contains description of @, the part differs depending on model, spec. etc.

TMAR-K906C 450 x 500S No.A1901234
[Model] [Emb. Space] [Mfg. No.]

*When you place an order of such a part, please also inform us of your model, embroidery space and
manufacturing number of the machine.

Ex.

(SQ11)



(SQ11)

A3-2

A3-1-1
A3-1-2

A3-10-1
A3-10-2

A3-7-1
A3-7-2

A3-6-1
A3-6-2
A3-6-3

A3-8

A3-15 A3-16

A3-17A3-18

A3-3 A3-9

A3-11

A3-12

A3-13

A3-14

A3-5

A3-4

GENERAL VIEWGENERAL VIEW



(SQ11)

A3-1-1

A

R23
B57

R50

B29

B43

29

30

28

28

7
10
9
8R55

P36

R34

B106
R34

A

H30H18

3
4

H30
2

H30

R63

H30

R63

H30

5
6

B106
R34

R55
P36

R34
11

13 P43

12

15

14

16

17

18

1

19

H46

H46

H46

H46

20

21

22

22

23

24
25

26

27

31

32

33

B106
R55
R34

FRAMING 1FRAMING 1

2H500P,4H360P



FRAMING 1 A3-1-1

No. Part Name Part No. Remark

1 STAND[A] MA3@@@@@0A00

2 COVER :RIGHT-SIDE BOX :A 03043102@000

2 COVER :RIGHT-SIDE BOX :B 03043103@000 8H500P

3 COVER :LEFT-SIDE BOX :A 03043104@000

3 COVER :LEFT-SIDE BOX :B 03043105@000 8H500P

4 LID :HANDLE 0L221001@000

5 COVER :STAND SIDE FACE :A 03041051@000 2H, 4H, 6H360P

5 COVER :STAND SIDE FACE :B 03041052@000 6H500P, 8H

6 INSULATION TAPE :L250 644800010000 6H or more

7 CASTER :SGW-65 PHB 614300190000

8 LEVELING BLOCK 030530080000

9 LEVELING BOLT :M12*90 030530070000

10 VIBRATION-PREVENTIVE BASE[S] 03052014@S00

11 CASTER :STH-65 GNB 614300200000

12 FRAME :STAND 11045026@000

13 COVER :STAND BASE 030440610010

14 LEVELING BOLT :M12*50 030530040000

15 VIBRATION-PREVENTIVE BASE[S] 03052013@S00 4H500P, 6H360P

15 VIBRATION-PREVENTIVE BASE[S] 03052009@S00 6H500P, 8H

16 CENTER SUPPORT :NO.1[S] 03051029@S00 6H500P, 8H

16 CENTER SUPPORT :NO.1[S] 03051028@S00 6H500P, 8H: Low Stand Spec.

17 VIBRATION-PREVENTIVE BASE[S] 03052004@S00 6H500P, 8H

18 TAJIMA BRAND NAME PLATE 030710110000

19 MAIN NAME PLATE :TMAR-KC 14A30@@@0000

20 STAND FRONT FACE COVER :L :360P 03041060A000

20 STAND FRONT FACE COVER :L :500P 03041061A000

21 STAND FRONT FACE COVER :R :360P 03041060B000

21 STAND FRONT FACE COVER :R :500P 03041061B000

22 STAND FRONT FACE COVER :360P 03041062@000

22 STAND FRONT FACE COVER :500P 03041065@000

23 STAND FRONT FACE COVER :A :360P 03041063@000

23 STAND FRONT FACE COVER :A :500P 03041066@000

24 STAND FRONT FACE COVER :B :360P 03041064@000

24 STAND FRONT FACE COVER :B :500P 03041067@000

25 TABLE HOLDER :STAND FRONT FACE COVER 15213001@000

26 TABLE HOLDER :STAND FRONT FACE COVER :A 1521301@A000

27 TABLE HOLDER :STAND FRONT FACE COVER :B 1521301@B000

28 TABLE HOLDER :FRONT 152130170000

29 STOPPER :TABLE :FRONT 152130070060

30 STOPPER :TABLE :REAR 152130060010

31 GROMMET WITH FILM :26A 644500210000

32 BUSHING :HARNESS 0J1501100010

33 BUSHING :HARNESS :B :40MM DIA. 0J15011B0000

34
35
36
37
38
39
40

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(TP01)

A3-1-2

R49
B31

R18
3

4

5

6

H46

1

2

10

23
24

22

M4

20

19
18
21

H46
25

7

8

9

15

16

17

B57
R26
R50

13

11

12

14

H28

H30

R63
H30

R63
H30

H30

FRAMING 2FRAMING 2

2H500P,4H360P

8H500P



FRAMING 2 A3-1-2

No. Part Name Part No. Remark

1 WIRING COVER :SIDE :R 1BG00001R000

2 WIRING COVER :0002/500S 1BG25001@000 2H500P

2 WIRING COVER :0004/360S 1BG43901@000 4H360P

3 WIRING COVER :A 1BG@@@01@000

4 WIRING COVER :B 1BG@@@02@000

5 STUD :NO.1 :M6-116 505106090010

6 LID :WIRING 030490010000

7 WIRING COVER :A :0008/500S 1BG85001@000

8 WIRING COVER :B :0008/500S 1BG85002@000

9 WIRING COVER :C :0008/500S 1BG85003@000

10 WIRING HOLDER :0002/500S 1C225001@000 2H500P

10 WIRING HOLDER :0004/360S 1C243901@000 4H360P

11 WIRING HOLDER :A 1C2@@@01@000

12 WIRING HOLDER :B 1C2@@@02@000

13 BRACKET :WIRING HOLDER 030110350000

14 COVER HOLDER 030490020000

15 WIRING HOLDER :A :0008/500S 1C285001@000

16 WIRING HOLDER :B :0008/500S 1C285002@000

17 WIRING HOLDER :C :0008/500S 1C285003@000

18 WIRING HOLDER :FRONT 080450010000

19 STEPPED SCREW :NO.1 :M4*6.7 512104100040

20 WIRING HOLDER :REAR 080450020000

21 DUCT :WIRING 08045003@000

22 LAMP :LED LIGHT :16W 0J7101800000 Option

23 BASE :LED LAMP 0J1701800000 Option

24 STUD :NO.1 :M5-14.5 505105450000 Option

25 STAY :WIRING 0F4160360010

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP02)



(TP05)

A3-2

R30
R53
B83

B69
R26

R50

R20
B30

R48

B57
R50
R26

P36
R34
R55

P36
R34

7

F44B63
R27
R50

B61
R27
R50 P26

24

2627

1

D6

20

21

22

22

22

23

24

23
25

28

29

30
31

33
32

3333 5
343235

36
37

38
39

5

5

5

2

3

4

6

6

8

8

6

6

6

6

6

6

9

10

11

12

13

14

15

17

19

18

16
F32

TABLETABLE



TABLE A3-2

No. Part Name Part No. Remark

1 TABLE 2A3@@@010000

2 TABLE SUPPORT :NO.12 :L 15121014@000

3 TABLE SUPPORT :NO.12 :R 15121015@000

4 COLLAR :NO.1 :6MM DIA. 502506100000

5 TRUSS HEAD TAPPING SCREW :4P*18 S530041801SD

6 TABLE SUPPORT :NO.12 15121004@050

7 STUD :NO.1 :M8*35 505108160000

8 JOINT :TABLE 152140100020

9 TABLE SUPPORT :NO.12 :L 15121005A050

10 TABLE SUPPORT :NO.12 :R 15121005B050

11 TABLE HOLDER :L 15213013L000

12 TABLE HOLDER :R 15213013R000

13 HOLDER :TABLE STAY 030540010000

14 STAY :TABLE[S] 030540020S10

15 WING BOLT :M6*L20 S180062001SD

16 BRACKET :TABLE STAY 030390170010

17 WING BOLT :M6*L10 S180061001SD

18 BASE :TABLE STAY 030390160010

19 COUNTERSUNK TAPPING SCREW :4P*20 S550042001SD

20 Y-AXIS FEED GUIDE :FRONT 0F3290300000 4H500P, 6H, 8H

21 Y-AXIS FEED GUIDE :REAR 0F3290310000 4H500P, 6H, 8H

22 COUNTERSUNK TAPPING SCREW :3P*12 S550031201MZ

22 COUNTERSUNK TAPPING SCREW :3P*16 S550031601MZ

23 COVER :Y-AXIS FEED GUIDE 0F3290330000 4H500P, 6H, 8H

24 TRUSS HEAD TAPPING SCREW :4P*12 S530041201SD

25 BRACKET :EMERGENCY STOP 134290160000

26 SWITCH :EMERGENCY STOP[A] 0J0603900A00

27 NAME PLATE :EMERGENCY STOP SWITCH 0J5100600000

28 TABLE COVER :ATH BOX 134240130000

29 TRAVERSE SCALE 0P1200020000

30 STOPPER :TABLE 030620030020

31 TRUSS HEAD TAPPING SCREW :4P*25 S530042501SD

32 TOGGLE CLAMP :GY1001 615500030001

33 TRUSS HEAD TAPPING SCREW :4P*16 S530041601SD

34 TABLE ALIGNING PLATE 152130050000 4H, 6H, 8H

35 REINFORCING PLATE :TABLE 030620070000 4H500P, 6H, 8H

35 REINFORCING PLATE :TABLE :B 03062007B000 6H360P, 8H360P: Back side

36 BASE :POSITIONING :TABLE :NO.1 030620080000 4H500P, 6H, 8H

37 TRUSS HEAD TAPPING SCREW :4P*20 S530042001SD

38 HEXAGON SOCKET HEAD CAP SCREW :LOW HEAD :M5*8 S120050803TD 4H500P, 6H, 8H

39 BASE :POSITIONING :TABLE :NO.2 030620090000 4H500P, 6H, 8H

40
41
42
43
44
45
46
47
48

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(TP02)

A3-3

B57
R50
R23

B57
R50
R23

R50

R34
R55
P36

L33

L33

B32
R48B5

R45 R20

21
22

22

L25
L25

L44

L18

L18

26

23

2524
2425

B86
R53
R30

R21
R49
C27

19

27

C27
R49
R21

27

20

20

28

28

B28
R20

L33

1

B61

R23
P26
B69

2

L33
L33

3

4

5

6

78

91011

12

13

14

1516

17

18

R12

MAIN SHAFT DRIVE SYSTEMMAIN SHAFT DRIVE SYSTEM



MAIN SHAFT DRIVE SYSTEM A3-3

No. Part Name Part No. Remark
1 SERVO MOTOR :MAIN SHAFT 0J6301900000

2 TIMING PULLEY[S] 501441030S00

3 BEARING CASE :NO.2 :22MM DIA.[S] 508222020S00

4 BEARING COLLAR :18MM DIA. 502718010010

5 TIMING PULLEY :A :W20-60 50144601A000

6 TIMING BELT :MAIN SHAFT :A 625400220000 2H, 4H, 6H360P

6 TIMING BELT :MAIN SHAFT :B 625400230000 6H500P, 8H

7 BRACKET :ENCODER 040320080000

8 ROTARY ENCODER 0J4204300000

9 BEARING CASE :NO.2 :20MM DIA.[S] 508220060S00

10 BEARING COLLAR :15MM DIA. 502715040010

11 TIMING PULLEY :B :W20-60 50144601B010

12 ANGLE INDICATOR 040420230010

13 POINTER 040410100010

14 ROLLER SCREW WITH PIN :NO.3 :M8 514308140000

15 FLAT PULLEY :40MM DIA.[S] 501902050S00

16 E-RING :7MM DIA. 611100100000

17 BASE SHAFT :ROTARY HOOK :360P 040130230000

17 BASE SHAFT :ROTARY HOOK :500P 040130240000

18 GEAR BOX :REGULAR ROTARY HOOK[S] 040130220S00

19 SPACER :NO.3 :T0.1-1 51030006@000

20 SHAFT :GEAR BOX 040130190000

21 SPUR GEAR :32T 506132030000

22 BEARING COLLAR :15MM DIA. 502715080000

23 SPUR GEAR :32T[S] 506132020S00

24 RULON WASHER :TW-1020 638400090000

25 STOPPER COLLAR :10MM DIA. 502110070000

26 BASE SHAFT :ROTARY HOOK 040130020000

27 PLAIN WASHER :4.2*16*T2.3 519106010000

28 N-COUPLING :N-15-15 504715010000

29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP02)



(SQ11)

A3-4

12
13

L32
L32

R20
B28

H3

M5

F16

B7

B7

1

L25
3

45

7

8

9

10

6K12

B54

24

2

27

27

22
23

21
20

16

17
11

18
19

15
14

D6

D6

38

40

41

L11

E14

E9 33 32

35

30
36

31

B34
R48
R20

B7

34
R8

37

H36

30 25
29

26

28

42

43

42

P36
R37

R36
R55
P36

39

CYLINDER BEDCYLINDER BED



CYLINDER BED A3-4

No. Part Name Part No. Remark
1 CYLINDER BED[S] 050120090S00

2 ROTARY HOOK BASE STUD 050310110000

3 BEARING COLLAR :15MM DIA. 502715080000

4 SPIRAL BEVEL GEAR :NO.1 :28T 506528030000

5 SPIRAL BEVEL GEAR :NO.1 :14T 506514030000

6 PLAIN WASHER :7.94*19*T0.8 519108030000

7 STOPPER COLLAR :7.94MM DIA. 502107020000

8 SHAFT :ROTARY HOOK :7.94MM DIA. 050330430000

9 NEEDLE PLATE BRACKET[S] 050330640S00

10 SPRING PIN :3*12 611400080000

11 ROTARY HOOK SUPPORT 050330660000

12 ROTARY HOOK :KHS12-RYPTFSOE 050230090010

13 ROTARY HOOK SET SCREW :11/64*7.2 050290020000

14 BOBBIN :REGULAR ROTARY HOOK 050260010020

15 BOBBIN CASE :REGULAR ROTARY HOOK :STANDARD 050240150000

16 LEVER SHAFT :KNIFE[S] 050321510S00

17 E-RING :4MM DIA. 611100070000

18 THREAD SEPARATING PLATE :DIRECT MOVEMENT 2-BLADE TYPE 050320930000

19 MOVABLE KNIFE :DIRECT MOVEMENT 2-BLADE TYPE 050320920000

20 FIXED KNIFE :DIRECT MOVEMENT 2-BLADE TYPE 050321520000

21 UNDER THREAD PRESSER 050321530000

22 CONNECTING PLATE :KNIFE[S] 050321540S00

23 LEVER SHAFT :KNIFE CONNECTING PLATE[S] 050320850S20

24 LEVER :KNIFE CONNECTING PLATE SHAFT 050321000000

25 BASE :SOLENOID[A] 050321450A00

26 RUBBER PACKING 050321560000

27 CORD CLAMP 644100040000

28 STEPPED SCREW :NO.1 :M2.5*6 512130010010

29 CONNECTING PLATE :PICKER 050321480000

30 E-RING :2MM DIA. 611100050000

31 PICKER[S] 050321470S10

32 HOLDER :PICKER 050321490000

33 STOPPER :PICKER 050320700000

34 PLATE SPRING :ROTARY HOOK COVER :T0.3 507802060000

35 STRAIGHT PIN :NO.1 :3MM DIA. 503101100000

36 ROTARY HOOK COVER[S] 050330680S00

37 COVER :NEEDLE PLATE BRACKET 050330670000

38 NEEDLE PLATE 05034055@000

39 HEXAGON SOCKET HEAD COUNTERSUNK SCREW :M4*8 S125040801SD

40 COVER :CYLINDER BED :FRONT 050330690000

41 COVER :CYLINDER BED 050330350010

42 R. H. BASE CONNECTING SHAFT QA2@@@@@0000

43 N-COUPLING :N-15-15 504715010000

44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(SQ12)

A3-5

B107

R34
R55

B37 9

10

L17L21

2

L21
B37
R48

B37

B34
R48
R17

B16

P31
R30

R26
R50

B63 L11

L11

R17
B28

1

5

6 7

8

11

12

14

16

15

17
18

19
21

25

M6

R13
R46
B13

M6

R13
R46
B13

L11

L11

23

R67
H30

4
18

19
20

22

24

26

27

3

13

R17
R48
B39

R30
R53
P31

COLOR CHANGE SYSTEMCOLOR CHANGE SYSTEM



COLOR CHANGE SYSTEM A3-5

No. Part Name Part No. Remark

1 SIDE BASE :CHANGE :L 07041001@000

2 SIDE BASE :CHANGE :R[S] 07041002@S00

3 JOINT PLATE :CHANGE :UPPER :15-NEEDLE 07041006@000

4 JOINT PLATE :CHANGE :LOWER 07041004@000

5 PULSE MOTOR :56 SQUARE 54L :WITH SENSOR[A] 0J6110400A00

6 TIGHTENING COLLAR :12MM DIA. 502212020000

7 BASE :BALL SCREW 070420020000

8 BALL SCREW :CHANGE :15-NEEDLE 07032012X000

9 TIGHTENING COLLAR :10MM DIA. 502210040000

10 KNOB :C 08052001C010

11 DRIVE BLOCK[S] 070420070S00

12 JOINT BLOCK :CHANGE ROD 070420080000

13 POINTER :CHANGE DEVICE 070430100000

14 GUIDE SHAFT :15-NEEDLE 07042001X000

15 BELT PRESSER PLATE :S3M-W6MM 070420040000

16 BELT CATCHER :S3M 0L0350310000

17 TIMING BELT :SPTG :W6-S3M0552/G 621190060000

18 BEARING CASE :TIMING PULLEY :B[S] 070320020S00

19 TIMING PULLEY :W6-10 501221010000

20 STRAIGHT PIN :NO.2 503102190010

21 STEPPED PIN :NO.2 503202050010

22 KNOB :CLUTCH LEVER 080310170000

23 POTENTIOMETER 640900010001

24 BRACKET :POTENTIOMETER 0C0420020010

25 GUIDE PLATE :POTENTIOMETER 070420050000

26 COVER :CHANGE :UPPER[S] 07043008@S00

27 COVER :CHANGE :LOWER[S] 070430090S00

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(SQ11)

A3-6-1

R34
R55

B107

E7

H7

R18
P60

26

32

30

28

29

27 34 23
33

31

25

B54
R23

36

35

38
40

39

37

41

42

43

2

44

B59

43

L21

F1

4

5

6

37

8

R18
B29

10 9

23 22
21

P6
R20

13

20
18

19

15
14

16

L17
17

24
P31

R53
R30

1B69

11

12

ARM 1ARM 1



ARM 1 A3-6-1

No. Part Name Part No. Remark

1 HEAD 080120040000

2 TIGHTENING COLLAR :21MM DIA. 502221010010

3 CAM :NEEDLE BAR[A] 080220010A00

4 BEARING CASE :NO.2 :22MM DIA.[S] 508222010S00

5 CAM :NEEDLE BAR 080220010000

6 NEEDLE CAGE :KT404310NE01B2 634400070001

7 CONNECTING ROD :51.7 080220040000

8 BASE :TAKE-UP LEVER CAM 080220400000

9 CAM :TAKE-UP LEVER :M6 :REGULAR ROTARY HOOK 080220430000

10 WASHER :CAM 080220180000

11 BALANCER :HEAD 080290310000

12 SPACER :BALANCER 080290320000

13 LEVER :NEEDLE BAR[S] 080230390S00

14 STEPPED PIN :NO.4[S] 503204070S00

15 STEPPED PIN :NO.4 503204070000

16 WICK :3P*61 080240230000

17 STOPPER COLLAR :8MM DIA. 502108020010

18 STEPPED SCREW :NO.2 :M6*13[S] 512206010S10

19 STEPPED SCREW :NO.2 :M6*13 512206010010

20 WICK :3.5*1*34 080240140000

21 SCREW WITH PIN :NO.3 :11/64-7.7[A] 513354020A10

22 SCREW WITH PIN :NO.3 :11/64-7.7 513354020010

23 WICK :2.5*1*22 080240120010

24 CONNECTING ROD :26 080230010000

25 NEEDLE BAR RECIPROCATOR[A] 9A0804200A00

26 NEEDLE BAR RECIPROCATOR[S] 9A0804000S00

27 TORSION SPRING :0.7MM DIA. 507307010010

28 HOLDER :JUMP SPRING 080210110010

29 PLAIN WASHER :10.3*14*T0.5 519112010000

30 RECIPROCATING SLIDE BLOCK 080210660000

31 PLASTIC BUSHING :NO.2 :7.24MM DIA. 509472050010

32 DAMPER BRACKET :NEEDLE BAR RECIPROCATOR 080210090000

33 SCREW WITH PIN :NO.3 :11/64-7.9[A] 513354060A20

34 SCREW WITH PIN :NO.3 :11/64-7.9 513354060020

35 FLAT FILLISTER HEAD SCREW :9/64*4 511153010010

36 PLAIN WASHER :6*9.5*T0.05-0.5 51910604@020

37 FELT :14MM DIA. 080240060000

38 NEEDLE BAR DRIVE SHAFT :AUTOMATIC LUBRICATION[S] 0L0210030S00

39 NEEDLE BAR DRIVE SHAFT :AUTOMATIC LUBRICATION 0L0210030000

40 WICK :3.5P*183 080240020010

41 GUIDE :NEEDLE BAR CASE[S] 080250170S20

42 FELT :NEEDLE BAR DRIVE SHAFT 080240270000

43 MAIN SHAFT QA3@@@@@0000

44 N-COUPLING :N-18-18 504718010000

45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(TP05)

A3-6-2

M4

12

B6

B12

R13

E7

H30 P24

P16
R13

B11

42

47

45

43

44

46

41

B54

P21
6

3

7

5
4

2

B54

8

1

1

9

9

B32
22

F10

21

H18

H18

H13

B9
18

19

17

15

16

14

13

20

M20

40

D17

11

E22
10

25

26

E42

E17

P16
R46

R13

27

29

36
35

28

B12

B20
R12

33

31

32

30

38
39

34

P57
R46

24

37

H33

23

H33

H36

ARM 2ARM 2

12, 15-Needle



ARM 2 A3-6-2

No. Part Name Part No. Remark
1 BEARING BUSHING :NO.1 :10MM DIA. 509510020000

2 LEVER :TAKE-UP LEVER[S] 080230380S00

3 LEVER :TAKE-UP LEVER 080230380000

4 STEPPED SCREW :NO.1 :M4*5.3 512104160020

5 ROLLER :5*8*5 515105020010

6 PLAIN WASHER :4*7.5*T0.8 519104060000

7 STRAIGHT PIN :NO.1 :10MM DIA. 503101580000

8 ARM :TAKE-UP LEVER[S] 080230270S00

9 LID :TAKE-UP LEVER SHAFT HOLDER :15.3MM DIA. 080290270000

10 TAKE-UP LEVER GUIDE 080250210000

11 LINEAR WAY :NEEDLE BAR CASE 08025004@000

12 REINFORCING PLATE 08025005@000

13 HEAD FRONT COVER :L[A] 08042030LA00

14 HEAD FRONT COVER :L 08042030L000

15 SOLENOID :OPEN FRAME 640600121001

16 LEVER :SOLENOID 080270010010

17 TORSION SPRING :0.5MM DIA. 507305020020

18 COLLAR :NO.1 :3.1MM DIA. 502505010000

19 LEVER :DRIVE[S] 080270040S10

20 HEAD FRONT COVER :R 08042031R000

21 GUIDE PLATE :NEEDLE BAR CASE 080250220000

22 GUIDE BRACKET :NEEDLE BAR CASE 080250200000

23 UPPER THREAD HOLDER[A] 0B0110740A00

24 SIDE COVER :HEAD :LOWER 080430220000

25 PULSE MOTOR :42MM SQUARE :DOUBLE-END[T] 0J6110700T10

26 BASE :HOOK MOTOR 0B0110420000

27 COLLAR :SPRING GUIDE 502522010010

28 TORSION SPRING :0.8MM DIA. 507308190010

29 STEPPED SCREW :NO.1 :9/64*7.5 512153040000

30 LEVER :HOOK 0B0110470000

31 CONNECTING PLATE :HOOK 0B0110080010

32 STEPPED SCREW :NO.1 :M4*6.7 512104100040

33 SPACER :SLIDE HOOK 0B0110370010

34 SLIDE :HOOK 0B0110510000

35 WASHER :2.6*7*T0.5 519204010000

36 HOOK[S] 0B0110650S10

37 GUIDE :HOOK 0B0110520020

38 DAMPER RING :4MM DIA. 080320410000

39 STEPPED SCREW :NO.1 :9/64*10 512153020000

40 COVER :HOOK 0B0120050000

41 BASE :BEARING[S] 080290330S00

42 BASE :BEARING 080290330000

43 ROLLER PIN[S] 080290040S10

44 SENSOR ARM 0C0230330000

45 BASE :CARD 0C0230340000

46 CARD :TC SENSOR :MAGNETIC TYPE 0J2603000000

47 MINI CLAMP :MB-3 644100200000

48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP04)



(TP05)

A3-6-3

18

F15

12
22

19

20

21

R12
R45

B12 R12
R45
B12

27 26
25 B30

P23

31

34

30

29
11 27

28

24

23

32

33

B34
R48

R20

E22
P6

E47

P61

P23

P19

P19

P21

12

11

10

9

13 14
E17

B12

B30

17

4 5

6 7 8

18

3 2

15

16

B9
R45

R18
B32

1

L21

B31 35

ARM 3ARM 3



ARM 3 A3-6-3

No. Part Name Part No. Remark

1 JUMP[A] 080320700A10

2 BRACKET :JUMP MOTOR 080320640000

3 PULSE MOTOR :42MM SQUARE :DOUBLE-END[T] 0J6110700T10

4 TORSION SPRING :0.9MM DIA. 507309040020

5 LEVER :JUMP 080320420010

6 WASHER :4.8*8*T0.8 S301040801KC

7 ROLLER :4.7MM DIA. 515110010010

8 STEPPED SCREW :NO.1 :11/64*8.2 512154010010

9 TORSION SPRING :0.7MM DIA. 507307060000

10 LEVER :CLUTCH :MIDDLE 080320690000

11 STEPPED SCREW :NO.2 :M4*12.5 512204050000

12 DAMPER RING :4MM DIA. 080320410000

13 SCREW WITH PIN :NO.1 :9/64-4 513153060010

14 LEVER :CLUTCH :REVERSING 080320670000

15 LEVER :CLUTCH :DRIVE[S] 080320610S00

16 BASE :CLUTCH 080320650000

17 DURACON SPACER :C-406.5 614100270000

18 STEPPED SCREW :NO.1 :9/64*10 512153020000

19 PRESSER FOOT MOTOR[A] 0J6110900A00

20 PULSE MOTOR :42MM SQUARE 44L :WITH SENSOR[A] 0J6110000A00

21 BASE :PRESSER FOOT MOTOR 080210640000

22 STUD :NO.1 :M4-8.5 505104250000

23 LEVER :PRESSER FOOT[S] 080230360S00

24 LEVER :PRESSER FOOT 080230360000

25 SCREW WITH PIN :NO.3 :M4-5.5[A] 513304060A00

26 SCREW WITH PIN :NO.3 :M4-5.5 513304060000

27 WICK :2.5*1*22 080240120010

28 CONNECTING ROD :PRESSER FOOT 080230340000

29 STEPPED SCREW :NO.2 :M4*12.5[A] 512204050A00

30 PRESSER FOOT RECIPROCATOR 080210610000

31 SHAFT :PRESSER FOOT DRIVE 080210630000

32 SHAFT HOLDER :PRESSER FOOT DRIVE 080210620000

33 FELT :PRESSER FOOT SHAFT 080240280000

34 FELT PRESSER :PRESSER FOOT SHAFT 080240290000

35 HEAD COVER :L 080430290000

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP05)



(TP04)

A3-7-1

30

31
28

E28

29

27

25

26
27

37

35

36

25

32
33

26

34

L17

L26

B42

B31

B41

H18

B12

B6

23

B28

B32

P31
39

38

P32

1

2

3

4

6
7

10
11

16

17

18

19

22

20

21

8
9

5

12

R76

R16

38

24

L17

R7

13

1514

NEEDLE BAR CASE 1NEEDLE BAR CASE 1



NEEDLE BAR CASE 1 A3-7-1

No. Part Name Part No. Remark
1 NEEDLE BAR CASE 09012004@000

2 SCREW :NEEDLE BAR 090410060000

3 NEEDLE BAR 090410020010

4 COMPRESSION SPRING :0.6MM DIA. 507606100000

5 FELT PACKING 090430040000

6 DAMPER RING :F 090430020010

7 STOPPER :UPPER DEAD POINT 090420090000

8 FLAT FILLISTER HEAD SCREW :9/64*12 SA41741201UN

9 COMPRESSION SPRING :0.5MM DIA. 507605180000

10 NEEDLE BAR CONNECTING STUD 090420060010

11 SCREW WITH PIN :NO.1 :9/64-8 513153080000

12 FELT :NEEDLE BAR 090430180000

13 NEEDLE CLAMP[S] 090420010S70

14 SLOTTED HEAD SET SCREW :11/64*6B 511754010010

15 NEEDLE :DB-K5Z1 #11 616500080000

16 NEEDLE BAR GUIDE 0904501@@000

17 PRESSER FOOT CONNECTING STUD 090420130000

18 COMPRESSION SPRING :0.4MM DIA. 507604060000

19 PRESSER FOOT SHAFT 090460530010

20 FELT :PRESSER FOOT 090430190000

21 O-RING :SO-3-90 612200230000

22 PRESSER FOOT :2MM DIA./3MM DIA. 09046034@000

23 RAIL :CASE :LOWER 09044007@000

24 PARALLEL PIN :4*16-H7 611200050000

25 SPLIT COLLAR :NO.1 :8MM DIA. 502308010010

25 SPLIT COLLAR :NO.1 :8MM DIA. 502308020010 15-Needle

26 SPLIT COLLAR :NO.2 :8MM DIA. 502408020010

26 SPLIT COLLAR :NO.2 :8MM DIA. 502408010020 15-Needle

27 GUIDE SHAFT :TAKE UP LEVER 09033001@000

28 TAKE-UP LEVER[A] 090310050A40

29 TAKE-UP LEVER[S] 090310050S40

30 THREAD GUIDE COLLAR :2MM DIA. 516503020010

31 BOSS :TAKE-UP LEVER 090310040010

32 LEVER :STOPPER 090320010000

33 TORSION SPRING :1MM DIA. 507310040010

34 SPRING HOOK BAR 09033002@000

35 BRACKET :CHANGE ROD :L 08026001L000

36 BRACKET :CHANGE ROD :R 08026001R000

37 FLAT FILLISTER HEAD SCREW :M4*10 511104010010

38 CHANGE ROD QA3@@@@@@000

39 SCREW JOINT :M6 504506010010

40
41
42
43
44
45
46
47
48

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP04)



(TP04)

A3-7-2

1917

16

2018

15

14

H20

E16

24

26
25

21

24
23 22

27
28
29
30

H30

F15

5

5

F15

2

4

3

7

6

E39

1

11

9
10

12

13

8

NEEDLE BAR CASE 2NEEDLE BAR CASE 2



NEEDLE BAR CASE 2 A3-7-2

No. Part Name Part No. Remark
1 TOP COVER[A] 09053023@A00

2 TOP COVER 09053023@000

3 SIDE COVER :L 09053019L000

3 SIDE COVER :L :15-NEEDLE 09053020L000

4 SIDE COVER :R 09053019R000

4 SIDE COVER :R :15-NEEDLE 09053020R000

5 STRAIGHT PIN :2MM DIA. 09021054@000

6 BASE :MIDDLE THREAD GUIDE :0.4MM DIA.[A] 090210511A00

6 BASE :MIDDLE THREAD GUIDE :0.5MM DIA.[A] 090210512A00 Thick Thread

7 BASE :MIDDLE THREAD GUIDE 090210510000

8 SIDE WALL PLATE :MIDDLE THREAD GUIDE 090210500000

9 SPRING SHAFT :THREAD TAKE-UP SPRING 090210520000

10 PLAIN WASHER :8*10*T0.5 519108110000

11 THREAD TAKE-UP SPRING :NO.2 :0.4MM DIA. 507204030010

11 THREAD TAKE-UP SPRING :NO.2 :0.5MM DIA. 507205030000 Thick Thread

12 LARGE THREAD HOLDER 090210530000

13 TRUSS HEAD TAPPING SCREW :3P*12 S530031201SD

14 FACE COVER :NEEDLE BAR CASE 09051018@000

15 STEPPED SCREW :NO.1 :M3*9 512103120000

16 UPPER THREAD LOCK[A] 08027005@A10

17 BASE :UPPER THREAD LOCK 08027005@000

18 LOCK SHAFT[S] 080270030S10

19 COMPRESSION SPRING :0.3MM DIA. 507603040030

20 E-RING :1.5MM DIA. 611100040000

21 UPPER THREAD HOLDER[A] 0B020037@A00

22 BASE :UPPER THREAD HOLDER[S] 0B020039@S00

23 BASE :UPPER THREAD HOLDER 0B020039@000

24 VELCRO 0B020038@000

25 UPPER THREAD HOLDER[S] 0B020037@S00

26 UPPER THREAD HOLDER 0B020037@000

27 THREAD SUSPENDER DISK 0B0200050000

28 COMPRESSION SPRING :0.3MM DIA. 507603020010

29 PRESSER :THREAD SUSPENDER SPRING 0B0200060000

30 STEPPED SCREW :NO.1 :9/64*7.5 512153040000

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP04)



(TP04)

A3-8

H33

H33

H28
R67

H28
R67

4

5

5

7

4

9

8

11

12

6

10

B31

H33

3

H33

1

B31 3

2

9

SHAFT COVERSHAFT COVER



SHAFT COVER A3-8

No. Part Name Part No. Remark
1 SHAFT COVER :LEFT-SIDE :360-500P 17013048@000

2 SHAFT COVER :200P- B303202@@000

3 HEAD COVER :R[S] 080430300S00

4 BRACKET :SWITCH BASE :L 17115002L000

5 BRACKET :SWITCH BASE :R 17115002R000

6 BASE :START/STOP SWITCH 17137@@@0000

7 SWITCH :CYLINDER HEAD[A] 0J0603300A20

8 LABEL :START/STOP SWITCH 644500160000

9 SPEED CLAMP :NAD-06 644100210000

10 BASE :EMERGENCY STOP SWITCH 17147@@@0000

11 SWITCH :EMERGENCY STOP[A] 0J0603900A00

12 NAME PLATE :EMERGENCY STOP SWITCH 0J5100600000

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP04)



(SQ11)

A3-9

R47
P20

R26
R50

B54 15

P31

16

R53
P35

B34
R48

R20

E14
B12

B14

P15
6

H36
7

B32

B105

R55

R34

B41
R48
R20
20

B34
R48
R20
20

R20
R48
P21

20

2

1

5

3

4
8

9

13

10

11

12

12

12

14

17 18
19

21

23

L36

L32

22

24

CAM DRIVE SYSTEMCAM DRIVE SYSTEM



CAM DRIVE SYSTEM A3-9

No. Part Name Part No. Remark
1 BASE :ATH 0E011008@000

2 PLAIN WASHER :12.5*22*T0.1-1 51911401@000

3 SOLENOID :ROTARY 640600090011

4 BRACKET :ATH SOLENOID 0E0210450010

5 LEVER :ATH SOLENOID 0E0210570000

6 SCREW WITH ROLLER PIN :NO.1[S] 514131010S10

7 STOPPER :ATH CONNECTING PLATE ARM 0E0210540000

8 BRACKET :RETRACTABLE SENSOR 0E0210630000

9 CARD :MAGNETIC SENSOR A 0J4204400000

10 SPLIT COLLAR :NO.2 :8MM DIA. 502408020010

11 STRAIGHT PIN :NO.1 :8MM DIA. 503101190010

12 PLASTIC WASHER :8.2*12*T0.5 519210010000

13 SCREW WITH PIN :NO.4 :M6-36 513106010010

14 ARM :ATH CONNECTING PLATE 0E0210420000

15 LEVER :ATH CAM 0E0210400000

16 ROLLER PIN[S] 514405020S00

17 O-RING :P-8 612200060000

18 CONNECTING PLATE :ATH ARM 0E0210170000

19 MAGNET PIN[S] 0E0210680S10

20 COLLAR :NO.1 :4.1MM DIA. 502541010000

21 CONNECTING PLATE :ATH 0E02600@0000 2H, 4H, 6H360P, 8H500P

21 CONNECTING PLATE :ATH 05032052@000 6H500P, 8H360P

22 CAM :ATH 0E0210160010

23 SPLIT COLLAR :NO.1 :15MM DIA. 502315020010

24 STOPPER COLLAR :15MM DIA. 502115030000

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP05)



(SQ11)

A3-10-1

1
3

2

B10
E41

6

B10

B5
R7

E41
6

H27

7

8

B52
R50
R23

E14

R50
B52

B52

R50
B52

H454

5

13
R67

12

11

10

F9

18

R20
16

17

16
15

P21
R20

R30

B30
R48
R20

14

R3020
21

22

R26
B50
P35

R50
B52
R23

R30
B91 P35

R30

23
24

23

26

19

R23
R50
B54

R50
B52
R23

P26

H33

27

25

28
29

30

31

H27

9

X-AXIS DRIVE SYSTEM 1X-AXIS DRIVE SYSTEM 1



X-AXIS DRIVE SYSTEM 1 A3-10-1

No. Part Name Part No. Remark
1 Z-SPEC. FRAME[S] 0F411042@S00

2 RAIL PLATE :0.5*10 518102@@0000

3 FELT :T1.9[S] 0G0140020S20

4 BRACKET :Z-SPEC. FRAME DRIVE BASE :L 0F416034L000

5 BRACKET :Z-SPEC. FRAME DRIVE BASE :R 0F416034R000

6 LINEAR WAY 6603000@0000

7 RAIL PLATE :1.6*30 0F416057@000

8 CARD :MAGNETIC SENSOR A 0J4204400000

9 LID :TAKE-UP LEVER BEARING CASE :13MM DIA. 080290010000

10 SLIDE BASE[S] 0F412022@S00

11 STEPPED PIN :NO.1 503201010010

12 BEARING :R1340ZZ 630200330000

13 E-RING :3MM DIA. 611100060000

14 BASE :ROLLER PIN 0F4160560000

15 STEPPED SCREW :NO.1 :M4*16.5 512104080010

16 BEARING :SSR1760ZZ 631200050000

17 STEPPED SCREW :NO.1 :M4*4 512104200000

18 SENSOR PLATE :NO.1[S] 0F4140060S00

19 PLATE :TENSION BASE 0F4160410000

20 BASE :TENSION 0F4160420000

21 HOLDER :TIMING PULLEY 0F4160350000

22 STEPPED PIN :NO.1 503201020000

23 PLASTIC WASHER :10.2*15*T0.5 519212030000

24 TIMING PULLEY :W30-16[S] 501463010S00

25 TIMING BELT :MA5 :W30/LY 623C000@0000

26 BASE :BELT CATCHER 0F4160580000

27 SPACER :NO.2 :T1.6 510200400010

28 BELT CATCHER :X 0F4160370000

29 REINFORCING PLATE :BELT CATCHER PLATE 0F4160470010

30 COVER :Z-SPEC. FRAME 0F411043@000

31 TRAVERSE SCALE 0P1200020000

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP05)



F36

(SQ11)

A3-10-2

B57
R23

B52
R23

B5
R7

5

4 R23
R50
B54

B54
R23

R50

F26

H27 F26

H32
H27

B52
R23

R50

B54
R23

R50

B69

P26

B57

L27

1

2

3

6

7

8

9 10

11
15

16

12

13

2

14

17H27
R67

X-AXIS DRIVE SYSTEM 2X-AXIS DRIVE SYSTEM 2



X-AXIS DRIVE SYSTEM 2 A3-10-2

No. Part Name Part No. Remark
1 PLATE :X MOTOR :A 0F4150210000

2 JOINT :X MOTOR PLATE 0F4150230000

3 COVER :X SPEED REDUCTION 0F4150260000

4 BASE :BEARING CASE PLATE 0F4160400000

5 BEARING CASE PLATE 0F4160390000

6 PLASTIC WASHER :10.2*15*T0.5 519212030000

7 TIMING PULLEY :W20-48[S] 501445080S10

8 COLLAR :NO.1 :10MM DIA. 502510050000

9 TIMING BELT :X REDUCTION 625400190000

10 STEPPED PIN :NO.1 503201140000

11 PLATE :X MOTOR :B 0F4150220000

12 BASE :X MOTOR 0F4150250000

13 TIMING PULLEY :W20-16 501440030000

14 SERVO MOTOR :X-AXIS DRIVE 0J6301200000

15 BASE :TENSION SHAFT HOLDER 0F4150150000

16 COVER :X SPEED REDUCTION BELT 0F4150240000

17 COVER :X MOTOR 0F4150270000

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP05)



(SQ11)

A3-11

R30
R53
B84

R12
R45
B12

R30
R53
B88

R30
R53
B84

B84
R53

R30

B57
R50

R23

R26
R50

B68

R20
R48

B34

B52
15

15
16

14

E14 

B30

R48
R20

E44

R45
B12

B57
R50
R26

B57
R50
R26

B14 B10

1

2

3

4
5

5
6

6

7

89

10
11

12

13

17
L25

L25
L25

20

18

19

19

22

21

B89

L32

B57
R50

R23

29 28

R34

L26
39

40

36
37

33

R36
R55
P36

B108

31

32
B107

R36

30

38

35

34

26

27

R34
R55

P36

H30
R67

41

H30
R67

42

R37

23

B89

23

23

24

24

B89

25

B89

25

B86

22

B86

21

B89

24

24

B11
R14

45

44

43

B105
R34

R55

23
23

Y-AXIS DRIVE SYSTEMY-AXIS DRIVE SYSTEM

8H500P

6H500P,8H

2H500P
4H360P
8H500P

2H500P
4H360P
8H500P



Y-AXIS DRIVE SYSTEM A3-11

No. Part Name Part No. Remark
1 Y-DRIVE BASE :NO.9[S] 160910070S00

2 BRACKET :Y DRIVE BASE 0F4220070000

3 BRACKET :Y-DRIVE BASE 0F4220030020

4 LINEAR WAY :LWL-15C2R580 660300050000

5 BELT CATCHER :NO.1 :Y 0F4230240000

6 BELT CATCHER :NO.2 :Y 0F4230230010

7 Z-SPEC. FRAME ARM :L 0F423059L000

8 Z-SPEC. FRAME ARM :R 0F423059R000

9 BRACKET :Y-AXIS SENSOR[S] 0F0110170S00

10 BRACKET :ORIGIN SENSOR 0F4230250010

11 CARD :MAGNETIC SENSOR A 0J4204400000

12 SIDE COVER :Y-DRIVE BASE 0F4230220000

13 HOLDER :TIMING PULLEY 0F4210010010

14 TIMING PULLEY :W25-16[S] 501452040S10

15 PLASTIC WASHER :10.2*15*T0.5 519212030000

16 STRAIGHT PIN :NO.1 :10MM DIA. 503101200010

17 TIMING BELT :MA5 :W25-272E/LY 623B00020000

18 SIDE COVER :Y-DRIVE BASE 0F4230170000

19 BEARING COLLAR :12MM DIA. 502712020000

20 TIMING PULLEY :W25-16 501452020010

21 SHAFT :Y-AXIS PULLEY 0F0170110010

22 TIGHTENING JOINT :12MM DIA. 504312010010

23 Y SHAFT QA2@030@0000

24 TIGHTENING COUPLING :15MM DIA. 504315010000

25 TIGHTENING JOINT :20MM DIA. 504320010010

26 SHAFT :Y SPEED REDUCTION 0F0220040010

27 SHAFT :Y SPEED REDUCTION-AUXILIARY DRIVE 0F0220090000

28 BEARING COLLAR :20MM DIA. 502720010000

29 BEARING CASE :NO.2 :25MM DIA.[S] 508225010S10

30 SPEED REDUCTION BOX[S] 0F0210060S10

31 BRACKET :SPEED REDUCTION BOX 0F0220120000

32 BASE :Y MOTOR 0F424007@000

33 STAR LOCK :STL21S20*39 504820010000

34 TIMING PULLEY :W40-60 501482010000

35 TIMING BELT :SPEED REDUCTION BOX 625A00010000

36 TIMING PULLEY :W40-20 501480010000

37 SPECIAL SCREW :UNBRAKO :KCP :M8*8 690200010000

38 SERVO MOTOR :MAIN SHAFT/FRAME DRIVE 0J6301100000

39 FLAT PULLEY[S] 501908010S00

40 SCREW WITH PIN :NO.1 :M8-74.5 513110030010

41 COVER :SPEED REDUCTION BOX 0F0220010000

42 COVER :Y MOTOR 0F0220110000

43 BRACKET :20MM DIA. SHAFT 0F4230570000

44 TRUSS HEAD TAPPING SCREW :4P*16 S530041601SD

45 GUIDE :20MM DIA. SHAFT 0F4230580000

46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP05)



(SQ11)

A3-12

B61
R50

R26

L25L33

B52
R50

R26

B52
R50

R26

B65
R50

R26

R30
R53
B86

E22

R26
R50

B139

B52
R50

R26

B54
R50

H28
R67

R26

R26
R50

B54

R32

R32

B10 1

91011

12

13

15
15

14
18

18

17

19

20

2222

21

14

14

23

24
25

14 16

16

16

4

5

6

8

7

H28
R67

2

F37

F8

R7
R45
B12

B52
R50

R26

313
14 14

R67
H28

E44 R30
R53
B86

R34
R55

B105

AUXILIARY DRIVE SYSTEMAUXILIARY DRIVE SYSTEM



AUXILIARY DRIVE SYSTEM A3-12

No. Part Name Part No. Remark

1 BASE :AUXILIARY DRIVE SYSTEM 0F432031@000

2 AUXILIARY DRIVE SYSTEM 0F432035@000

3 STAY :AUXILIARY DRIVE 0F432023@000

4 LINEAR WAY :A :ZLWL-1518C2R580 66030005A000

5 ARM :AUXILIARY DRIVE SYSTEM 0F4320330000

6 BELT CATCHER :NO.1 0F4320260000

7 BELT CATCHER :NO.2 0F4320270000

8 BRACKET :AUXILIARY DRIVE ARM 0F4320170000

9 SHAFT :AUXILIARY DRIVE SYSTEM PULLEY 0F4320280000

10 NEEDLE COLLAR :15MM DIA. 502815010000

11 BEARING CASE :NO.3 :15MM DIA.[S] 508315010S00

12 TIMING PULLEY :W25-16[S] 501452070S10

13 TIMING PULLEY :W25-16[S] 501452040S10

14 PLASTIC WASHER :10.2*15*T0.5 519212030000

15 STEPPED PIN :NO.1 503201040000

16 E-RING :7MM DIA. 611100100000

17 FLAT PULLEY :50MM DIA. 501903030000

18 NEEDLE BEARING :HK-1010 634100060000

19 TIMING BELT :MA5 :W25-310E/LY 623B00030000

20 HOLDER :TIMING PULLEY 0F4210010010

21 STRAIGHT PIN :NO.4 :10MM DIA. 503104020010

22 GUIDE PLATE :HOLDER 0F4320240000

23 COVER :AUXILIARY DRIVE 0F432022@000

24 COVER :TIMING BELT 0F432003@000

25 COVER :SLIDE RAIL 0F432021@000

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(TP03)

A3-13

10

12

11

13

21

3

4 5
6

8

9

9

7

2

11

10

P21
R48

12 13

14
15

1

16

17

18
19

20
H16

19

22

22

23

24

B39

B31

TENSION BASETENSION BASE



TENSION BASE A3-13

No. Part Name Part No. Remark

1 TENSION BASE[T] 0C016001@T00

2 TENSION BASE[S] 0C016001@S00

3 ROTARY TENSION DISK[A] 0C0230320A00

4 KNOB :THREAD TENSION :A 0C0220150000

5 SPRING HOOK 0C0220080000

6 TAPER SPRING :0.6MM DIA. 507706010000

6 TAPER SPRING :0.7MM 507707020010 Thick Thread

7 TENSION DISK 0C0210060000

8 THREAD TENSION STUD :WITH GROOVE 0C0210070000

9 BASE :THREAD PRESSER 0C022039@000

10 COUNTERSUNK TAPPING SCREW :3P*10 S550031001SD

11 TRUSS HEAD SCREW :STEPPED :M3*4*2 S132030401TD

12 COMPRESSION SPRING :0.2MM DIA. 507602010000

13 THREAD PRESSER 0C0220400000

14 GUIDE PLATE :TENSION BASE 0C0250100000

15 COUNTERSUNK TAPPING SCREW :3P*8 S550030801SD

16 SWITCH :MEMBRANE :L 0J0607401000

17 SWITCH :MEMBRANE :R 0J0607400000

18 CARD :TENSION BASE :MEMBRANE SWITCH SPEC. 0J2602900000

19 CLAMP :WIRING 0C0250110000

20 COATED CLIP :5 644500150000

21 TRUSS HEAD TAPPING SCREW :3P*6 S530030601SD

22 BRACKET :TENSION BASE 0C0240070000

23 COVER :TENSION BASE 0C015008@000

24 GROMMET 0C0250090000

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(SQ11)

A3-14

R21
P24

18
19

14 20

15
16

17

21

13
R27
B53

H53

B57

H53

B57

A

A

1

12

2

4

3

56

6
6

9

10

8

7
11

11

THREAD STANDTHREAD STAND

15-Needle



THREAD STAND A3-14

No. Part Name Part No. Remark

1 THREAD STAND PLATE 1DN@@@@@@000

2 THREAD STAND PLATE :FRONT 1DN@@@01X000

3 THREAD STAND PLATE :REAR 1DN@@@02X000

4 BASE :THREAD STAND PLATE 0D0110560000

5 BASE :THREAD STAND PLATE :15-NEEDLE 0D0110570000

6 COLLAR :NO.2 :7MM DIA. 502607010000

7 BASE :THREAD STAND STUD 0D0110420000

8 THREAD STAND STUD 0D0110410000

9 THREAD STAND RING :T10 0D0110022010

10 THREAD STAND BLADE 0D0110010010

11 THREAD COURSE SUPPORT BAR :L345 0D0210313010

11 THREAD COURSE SUPPORT BAR :L295 0D021031C010 8H500P

12 THREAD COURSE 1EK@@@@@@000

13 THREAD GUIDE COLLAR :BLACK :4.5MM DIA. 516501012010

13 THREAD GUIDE COLLAR :RED :4.5MM DIA. 516501011010

14 THREAD TENSION :TUBE :B UD1100000200

15 KNOB :THREAD TENSION :A 0C0220150000

16 SPRING HOOK 0C0220080000

17 TAPER SPRING :0.6MM DIA. 507706010000

18 TENSION DISK 0C0220160010

19 THREAD TENSION STUD :WITH GROOVE 0C0210040000

20 THREAD TENSION GUIDE :TUBE 0D0210150030

21 SPIRAL TUBE :L230[A] 0D0210052A00

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



B31

(SQ11)

A3-15

B11
R13

R49
R21M16

B31
R49
R21B11

R13

12

8 3

6
5

4

7

5

7

B33
R49
R21

B31
R49
R21

3

10

9

7

11

13

12 14

EMBROIDERY FRAMEEMBROIDERY FRAME

OPTION

500P



EMBROIDERY FRAME A3-15

No. Part Name Part No. Remark

1 JOINT PLATE :FRAME HOLDER :P360[S] 0G3150080S10

2 FRAME HOLDER :L :Y450[S] 0G314016LS20

3 FRAME HOLDER :R :Y450[S] 0G314016RS20

4 STOPPER :NO.1 0G314001A020

5 PLATE SPRING :HOLDER BASE :T1.5 507815060010

6 STOPPER :NO.2 0G314002B020

7 KNOBBED SCREW :NO.2 :M5*6[S] 511F05110S00

8 HOLDER :TUBULAR GOODS FRAME :EY450[S] 0F4160620S00

9 JOINT PLATE :FRAME HOLDER :P500[S] 0G3150110S10

10 FRAME HOLDER :ADJUST TYPE :Y450[S] 0G3140170S20

11 BORDER FRAME[A] 30H@@@010A00

12 BORDER FRAME CLIP :BFF6 0G052007@040

13 Y-AXIS FEED PLATE[A] 0F3290320A00

14 KNOBBED SCREW :NO.2 :M5*8[S] 511F05100S00

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



(TP05)

A3-16

B64
R27
R51

N20

28

3025 2924

H46
34

32

33
31

25

26

B64
R27
R51

B64
R27
R51

P27

24

H46

26

25
24

27

28
B64

R27
R51

P27

H46

B64
R27
R51

N26

H30

6B27
R21 5

7
9

10

8

N22

N28
N20

3

4
2

1

13

N25

N37

E22

14
15

11
12

N25

N20

N25

3

21

20

N20

N25

3

21

22

N20

N25

3

21

23

N22

N22

17
18

16

17
19

P25

R27
R51
B51

35

R27
R51
B51

R27
R51
B56

R27
R51
B60

39

40

R64

38 37

36

N22

B28

R64
H46

R64
H46

ELECTRICAL PARTSELECTRICAL PARTS

3-phase 350 to 440V spec.

ETL(UL) spec.



ELECTRICAL PARTS A3-16

No. Part Name Part No. Remark
1 BASE :CARD 030190640000

2 CARD :CONTROLLER[A] 0J2305900A00

3 SPACER :HEXAGON :L10 :M3 644501330000

4 COUNTER :ELECTRO-MAGNETIC 0J4500200010

5 BRACKET :BREAKER 030130240000

6 ACCESSORY :FIXING 644501520000

7 BREAKER :3-PHASE :12.5A 646100270000

8 SHUNT RELEASE 646100290000

9 LEVER :ROTARY TYPE 646100300000

10 COVER :BREAKER HANDLE 03013025@000

11 BRACKET :LAN CONNECTOR 030190540000

12 CONNECTOR :LAN RELAY 643500210000

13 NOISE FILTER :SINGLE-PHASE :16A 641400210000

13 NOISE FILTER :3-PHASE :10A 641400220000

14 TERMINAL BASE :4P 643400210000

15 BASE :FG TERMINAL 030190570000

16 CARD :CONVERTER :SINGLE-PHASE[A] 0J2102700A10

16 CARD :CONVERTER :3-PHASE[A] 0J2102500A10

17 STUD :NO.1 :M4-14 505104140000

18 COVER :POWER SUPPLY 030150470000

19 SPACER :HEXAGON :L55 :M3 644501500000

20 DC POWER SUPPLY :12V/5V :60W 645300440000

21 BRACKET :DC POWER SUPPLY 030190650000

22 DC POWER SUPPLY :24V :150W 645300450000 2H, 4H

22 DC POWER SUPPLY :24V :300W 645300430000 6H, 8H

23 DC POWER SUPPLY :24V :100W 645300470000 LED Lamp (Option)

24 BASE :DRIVER CARD 030190530000

25 DRIVER :AC :50A[A] 0J2206000A10

26 COVER :X/Y-AXIS DRIVER CARD 03019052@000

27 CARD :TERMINATOR[A] 0J3201300A00

28 SPACER :DOUBLE LOCKING :WLS-14-0 644501660000

29 CARD :CAN LOGGER TERMINAL[A] 0J3201400A00

30 SPACER :BSB-314E 644501590000

31 CARD :HEAD :6 MOTOR :2[A] 0J2704500A00

32 TRUSS HEAD TAPPING SCREW :3P*8 S530030801SD

33 BRACKET :HEAD CARD 0J1941800000

34 SPACER :HEXAGON :L15 :M5 644501510000

35 TRANSFORMER :SEPARATE :X13A[A] 0J0901400A30 Single-phase

36 COVER :HARNESS 0L222004@000

37 BRACKET :HARNESS 0L222003@000

38 UNIVERSAL BUSHING :KG-010 :L38 644501620000

39 TRANSFORMER :SEPARATE :X15[A] 0J0902400A00

40 BASE :TRANSFORMER :C 0J180180@000

41
42
43
44
45
46
47

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP03)



(SQ12)

A3-17

16
1

3

8

12

17R13

9

11
7

7

N20

N2113

14

21

18

H57

20 23

R24

R74

22

15
E74

N20

N21
5

4

P16

N20

2

6

19R54

R31
P56

R27
R51
B53

10

N20

7

H42

24

26

25

27

B87
R54
R31

OPERATION PANELOPERATION PANEL



OPERATION PANEL A3-17

No. Part Name Part No. Remark
1 LCD OPERATION PANEL :12.1 INCH[A] 0J0401600A40

2 CASE :CONTROLLER PANEL :FRONT[S] 0J1412700S10

3 CASE :CONTROLLER PANEL :REAR[S] 0J1412800S00

4 CARD BASE :CONTROLLER 0J1413100000

5 LCD PANEL :12.1 0J0401500000

6 TRANSPARENT PROTECTING SHEET :TOUCH PANEL :12.1 0J1414400000

7 SPACER :HEXAGON :BSB-312 644500800000

8 CARD :PANEL CPU :OPERATION PANEL[T] 0J3504600T10

9 COMPACT FLASH CARD :OPERATION PANEL 0J1413400020

10 CARD :TOUCH PANEL :CONTROL[A] 0J3503700A00

11 CARD :PANEL :USB[A] 0J3503900A00

12 CARD :PANEL :SWITCH[A] 0J3503800A00

13 BUTTON :TRIANGLE :SWITCH 0J1412900000

14 BUTTON :CIRCLE :SWITCH 0J1413000000

15 SPEAKER :OPERATION PANEL 0J1413300000

16 LABEL :LCD OPERATION PANEL :12.1 INCH 0J5105600030

17 DUST CAP :USB 644500490000

18 CLAMP :CONTROLLER PANEL 030221000000

19 BRACKET :CONTROLLER PANEL :L 03022095L000

20 BRACKET :CONTROLLER PANEL :R 03022095R000

21 SCREW WITH PIN :NO.4 :M6-75 513406010000

22 KNOBBED SCREW :NO.2 :M5*9[S] 511F05080S10

23 COLLAR :NO.1 :6MM DIA. 502506050000

24 PIPE :CONTROLLER :L360[S] 030210500S00

25 BASE :EMERGENCY STOP SWITCH[S] 030230270S00

26 SWITCH :EMERGENCY STOP[A] 0J0603900A00

27 GROMMET WITH FILM :26A 644500210000

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (TP04)



(SQ11)

A3-18

1

B8
R46

R8

B15

E22

R46
R8

B8
R46

R8

2
3

45

6

45

6

POSITION MARKER (OPTION)POSITION MARKER (OPTION)

15-Needle



POSITION MARKER (OPTION) A3-18

No. Part Name Part No. Remark

1 POSITION MARKER[T] 0L2300290T00

2 BASE :POSITION MARKER 0L2300240000

3 HOLDER :BRACKET 0L2300250000

4 BRACKET :POSITION MARKER[S] 0L2300280S00

5 CLIP :MARKER 0L2300190000

6 POSITION MARKER[A] 0J7100200A20

7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (SQ11)



A. B
No. Part No. Remark No. Part No. Remark

  A      Flat Fillister Head Screw B15 S120031203TD M3*12

A1 SA41730351CN 1/8*44*3.5 B16 S120031201TN M3*12

A2 SA41730501CN 1/8*44*5 B17 S120031502TD M3*15

A3 SA41730551CN 1/8*44*5.5 B18 S120031501TN M3*15

A4 SA41730601CN 1/8*44*6 B19 S120031601TN M3*16

A5 SA41740301CN 9/64*40*3 B20 S120031801TN M3*18

A6 SA41740402CN 9/64*40*4 B21 S120032003TD M3*20

A7 SA41740401SA 9/64*40*4 B22 S120032001TN M3*20

A8 SA41740403CL 9/64*40*4 B23 S120032501TN M3*25

A9 SA41740404CN 9/64*40*4 B24 S120033001TN M3*30 Half Threads

A10 SA41740501CN 9/64*40*5 B25 S120040501TD M4*5

A11 SA41740601CN 9/64*40*6 B26 S120040502TN M4*5

A12 SA41740602CN 9/64*40*6 B27 S120040602TD M4*6

A13 SA41740701CN 9/64*40*7 B28 S120040601TN M4*6

A14 SA41740801CN 9/64*40*8 B29 S120040801TD M4*8

A15 SA41740802CN 9/64*40*8 B30 S120040802TN M4*8

A16 SA41740803CN 9/64*40*8 B31 S120041001TD M4*10

A17 SA41741001CN 9/64*40*10 B32 S120041002TN M4*10

A18 SA41741202CN 9/64*40*12 B33 S120041201TD M4*12

A19 SA41741501CN 9/64*40*15 B34 S120041202TN M4*12

A20 SA41750431TN 11/64*40*4.3 B35 S120041401TN M4*14

A21 SA41750701CN 11/64*40*7 B36 S120041502TD M4*15

A22 SA41750751CN 11/64*40*7.5 B37 S120041501TN M4*15

A23 SA41750901SH 11/64*40*9 B38 S120041601TN M4*16

A24 SA41751151CN 11/64*40*11.5 B39 S120041801TN M4*18

A25 SA41751201CN 11/64*40*12 B40 S120042002TD M4*20

A26 S141030801SC M3*8 B41 S120042001TN M4*20

A27 S141030802SD M3*8 B42 S120042502TD M4*25

A28 S141031001CC M3*10 B43 S120042501TN M4*25

A29 S141041001SC M4*10 B44 S120042504TN M4*25 Half Threads

A30 SA41740653TB 9/64*40*6.5 B45 S120043001TN M4*30

B46 S120043502TD M4*35

B47 S120043501TN M4*35

B48 S120044001TN M4*40

B49 S120044501TN M4*45

  B      Hexagon Socket Head Cap Screw B50 S120050601TN M5*6

B1 S120020801TD M2*8 B51 S120050801TD M5*8

B2 S120021001TD M2*10 B52 S120050802TN M5*8

B3 S120480501TN M2.6*5 B53 S120051001TD M5*10

B4 S120030301TN M3*3 B54 S120051002TN M5*10

B5 S120030401TN M3*4 B55 S120051004TP M5*10

B6 S120030502TD M3*5 B56 S120051201TD M5*12

B7 S120030501TN M3*5 B57 S120051202TN M5*12

B8 S120030601TD M3*6 B58 S120051401TN M5*14

B9 S120030602TN M3*6 B59 S120051501MZ M5*15

B10 S120030804MZ M3*8 B60 S120051502TD M5*15

B11 S120030801TD M3*8 B61 S120051503TN M5*15

B12 S120030802TN M3*8 B62 S120051601TN M5*16

B13 S120031001TD M3*10 B63 S120051801TN M5*18

B14 S120031002TN M3*10 B64 S120052001TD M5*20

(TP05)



B. C
No. Part No. Remark No. Part No. Remark

  B      Hexagon Socket Head Cap Screw B114 S120086001TN M8*60

B65 S120052002TN M5*20 B115 S120087001TN M8*70

B66 S120052201TN M5*22 B116 S120102002TD M10*20

B67 S120052301TN M5*23 B117 S120102001TN M10*20

B68 S120052501TN M5*25 B118 S120102501TN M10*25

B69 S120053001TN M5*30 B119 S120103001TN M10*30

B70 S120053503TD M5*35 B120 S120103501TN M10*35

B71 S120053501TN M5*35 B121 S120104001TN M10*40

B72 S120053502TN M5*35 Half Threads B122 S120123001TN M12*30

B73 S120054001TN M5*40 B123 S120123501TN M12*35

B74 S120054501TN M5*45 B124 S120081801TN M8*18

B75 S120055001TN M5*50 B125 S120470501TN M2.5*5

B76 S120055002TN M5*50 Half Threads B126 S120052502TD M5*25

B77 S120055501TN M5*55 B127 S120030302TD M3*3

B78 S120056001TN M5*60 B128 S120051504TN M5*15 Low Head

B79 S120056003TN M5*60 Half Threads B129 S120031801TD M3*18

B80 S120060801TN M6*8 B130 S120052801TN M5*28

B81 S120060901TN M6*9 B131 S120044502TN M4*45 Half Threads

B82 S120061001TN M6*10 B132 S120081501TD M8*15

B83 S120061202TD M6*12 B133 S120051802TD M5*18

B84 S120061201TN M6*12 B134 S120470401TN M2.5*4

B85 S120061501TD M6*15 B135 S120033003SD M3*30

B86 S120061502TN M6*15 B136 S120030402TD M3*4

B87 S120061801TD M6*18 B137 S120033002TN M3*30

B88 S120061802TN M6*18 B138 S120067502TN M6*75

B89 S120062001TN M6*20 B139 S120050501TN M5*5

B90 S120062501TN M6*25 B140 S120082001TD M8*20

B91 S120063001TN M6*30 B141 S120086002TD M8*60

B92 S120063501TN M6*35 B142 S120062002TD M6*20

B93 S120064001TN M6*40 B143 S120043503TD M4*35 Half Threads

B94 S120064501TN M6*45 B144 S120044003TN M4*40 Half Threads

B95 S120064502TN M6*45 Half Threads B145 S120030605TD M3*6 Low Head

B96 S120065001TN M6*50 Half Threads B146 S120042202TD M4*22

B97 S120066501TN M6*65 B147 S120062502TD M6*25

B98 S120067501TN M6*75 Half Threads B148 S120045501TN M4*55 Half Threads

B99 S120068001TN M6*80 Half Threads B149 S120123001TD M12*30

B100 S12006A001TN M6*100 B150 S120034001TN M3*40

B101 S120081201TN M8*12 B151 S120035001TN M3*50

B102 S120081502TN M8*15 B152 S120470502TD M2.5*5

B103 S120081503TP M8*15   C      Hexagon Bolt

B104 S120081601TN M8*16 C1 S121030601SD M3*6

B105 S120082001TN M8*20 C2 S121040801SD M4*8

B106 S120082502TN M8*25 C3 S121042501SD M4*25

B107 S120083001TN M8*30 C4 S121051001SD M5*10

B108 S120083501TN M8*35 C5 S121051502SC M5*15

B109 S120084001TN M8*40 C6 S121051501SD M5*15

B110 S120084002TN M8*40 Half Threads C7 S121052001SD M5*20

B111 S120084501TN M8*45 C8 S121061501SC M6*15

B112 S120084502TN M8*45 Half Threads C9 S121062501TN M6*25

B113 S120085001TN M8*50 C10 S121064501SD M6*45

(TP05)



C. D. E
No. Part No. Remark No. Part No. Remark

  C      Hexagon Bolt E3 S160020301MZ M2*3

C11 S121065001SC M6*50 E4 S160020401MZ M2*4

C12 S121065002SD M6*50 E5 S160020801MZ M2*8

C13 S121065501SD M6*55 E6 S160470301MZ M2.5*3

C14 S121066501SD M6*65 E7 S160470402MZ M2.5*4

C15 S121067501SC M6*75 E8 S160470501MZ M2.5*5

C16 S121081501TN M8*15 E9 S160470801MZ M2.5*8

C17 S121081801TN M8*18 E10 S160471301MZ M2.5*13

C18 S121103001TN M10*30 E11 S160471302SD M2.5*13

C19 S121103502SC M10*35 E12 S160480601SD M2.6*6

C20 S121103501TN M10*35 E13 S160030301MZ M3*3

C21 S121104001SC M10*40 E14 S160030302SD M3*3

C22 S121125001TN M12*50 E15 S160030403CD M3*4

C23 S12112B001TN M12*110 E16 S160030401MZ M3*4

C24 S121082501TN M8*25 E17 S160030402SD M3*4

C25 S121102501TN M10*25 E18 S160030501MZ M3*5

C26 S121082202TN M8*22 E19 S160030502SD M3*5

C27 S121041001SD M4*10 E20 S160030601MZ M3*6

C28 S121040601SD M4*6 E21 S160030603SA M3*6

C29 S121061503SD M6*15 E22 S160030602SD M3*6

E23 S160030801MZ M3*8

E24 S160030803SA M3*8

  D      Round Fillister Head Screw E25 S160030802SD M3*8

D1 SA43740401CL 9/64*40*4 E26 S160031001MZ M3*10

D2 SA43740501CL 9/64*40*5 E27 S160031003SC M3*10 Half Threads

D3 SA43740502CN 9/64*40*5 E28 S160031002SD M3*10

D4 SA43740503CN 9/64*40*5 E29 S160031101SC M3*11 Half Threads

D5 SA43740504CN 9/64*40*5 E30 S160031201MZ M3*12

D6 SA43740601CL 9/64*40*6 E31 S160031202SD M3*12

D7 SA43740602CN 9/64*40*6 E32 S160031401SA M3*14

D8 SA43740603CL 9/64*40*6 E33 S160031402SD M3*14

D9 SA43740604CN 9/64*40*6 E34 S160031501SD M3*15

D10 SA43740682CN 9/64*40*6.8 E35 S160031601SD M3*16

D11 SA43740801CL 9/64*40*8 E36 S160031801SD M3*18

D12 SA43740802CN 9/64*40*8 E37 S160032001SD M3*20

D13 SA43741001CN 9/64*40*10 E38 S160033001SD M3*30

D14 SA43741201CN 9/64*40*12 E39 S160034002SD M3*40

D15 SA43750601CN 11/64*40*6 E40 S160035001SD M3*50 Half Threads

D16 SA43750652CN 11/64*40*6.5 E41 S160040401SD M4*4

D17 SA43751051CN 11/64*40*10.5 E42 S160040501SD M4*5

D18 SA43751201CN 11/64*40*12 E43 S160040601MZ M4*6

D19 SA43751501CN 11/64*40*15 E44 S160040602SD M4*6

D20 SA43812451CN 9/32*28*24.5 E45 S160040801SD M4*8

D21 S143030501SD M3*5 E46 S160041001SD M4*10

E47 S160041201SD M4*12

E48 S160041501SD M4*15

E49 S160041801SD M4*18

  E      Pan Head Screw E50 S160043001SD M4*30

E1 S160410141MZ M1.4*1.4 E51 S160045001SD M4*50

E2 S160020202MZ M2*2 E52 S160046001SD M4*60

(TP05)



E. F. G. H
No. Part No. Remark No. Part No. Remark

  E      Pan Head Screw F24 S150040602MZ M4*6

E53 S160050601SD M5*6 F25 S150040601SD M4*6

E54 S160050701SD M5*7 F26 S150040801MZ M4*8

E55 S160050801SD M5*8 F27 S150040802SD M4*8

E56 S160051002MZ M5*10 F28 S150041001MZ M4*10

E57 S160051001SD M5*10 F29 S150041002SD M4*10

E58 S160051201SD M5*12 F30 S150041201SD M4*12

E59 S160053001SD M5*12 F31 S150041401SD M4*14

E60 S160051501SD M5*15 F32 S150041501SD M4*15

E61 S160054501SD M5*45 F33 S150042001SD M4*20

E62 S160055001SD M5*50 F34 S150042201SD M4*22

E63 S160056001SD M5*60 F35 S150042501SD M4*25

E64 S160047001SD M4*70 F36 S150050601SD M5*6

E65 S160480801SD M2.6*8 F37 S150050801SD M5*8

E66 S160030504SC M3*5 F38 S150051001MZ M5*10

E67 S160480602MZ M2.6*6 F39 S150051002SD M5*10

E68 S160031403MZ M3*14 F40 S150051201SD M5*12

E69 S160042001SD M4*20 F41 S150051501SD M5*15

E70 S160044501SD M4*45 F42 S150053001SD M5*30

E71 S160020203SD M2*2 F43 S150053501SD M5*35

E72 S160470502SD M2.5*5 F44 S150054001SD M5*40

E73 SA60740551TN 9/64*40*5.5 F45 S150061502SC M6*15

E74 S160431001MZ M1.7*10 F46 S150061503SD M6*15

F47 S150063501SD M6*35

F48 S150081201SD M8*12

F49 S150087001TN M8*70

  F      Countersunk Head Screw F50 S150061801SD M6*18

F1 SA51741001CN 9/64*40*10 F51 S150052501SD M5*25

F2 SA50750801CN 11/64*40*8

F3 S150020601SD M2*6

F4 S150030401MZ M3*4   G      Round Countersunk Head Screw

F5 S150030402SD M3*4 G1 SA53730601CL 1/8*44*6

F6 S150030501MZ M3*5 G2 SA53740301CL 9/64*40*3

F7 S150030502SD M3*5 G3 SA53740351CL 9/64*40*3.5

F8 S151030601SD M3*6 G4 SA53740401CL 9/64*40*4

F9 S150030601MZ M3*6 G5 SA53740601CL 9/64*40*6

F10 S150030602SD M3*6 G6 SA53740701CL 9/64*40*7

F11 S150030701SD M3*7 G7 SA53740951CL 9/64*40*9.5

F12 S151030801SD M3*8 G8 SA53741201CL 9/64*40*12

F13 S150030801MZ M3*8 G9 SA53740681CL 9/64*40*6.8

F14 S150030804SC M3*8

F15 S150030802SD M3*8

F16 S150030803SN M3*8

F17 S150031002MZ M3*10   H      Truss Head Screw

F18 S150031001SD M3*10 H1 SA30730701CL 1/8*44*7

F19 S150031201MZ M3*12 H2 SA30740301CL 9/64*40*3.5

F20 S150031202SD M3*12 H3 SA30740401CL 9/64*40*4

F21 S150031501MZ M3*15 H4 SA31740401CM 9/64*40*4

F22 S150031601SD M3*16 H5 SA30740601CL 9/64*40*6

F23 S150040501SD M4*5 H6 SA30740801CL 9/64*40*8

(TP05)



H. J. K
No. Part No. Remark No. Part No. Remark

  H      Truss Head Screw H56 S130060801SD M6*8

H7 S130470301MZ M2.5*3 H57 S130061001SD M6*10

H8 S130470302SD M2.5*3 H58 S130062201SD M6*22

H9 S130470401MZ M2.5*4 H59 S130062501SD M6*25

H10 S130470402SA M2.5*4 H60 S130063501SD M6*35

H11 S130470403SD M2.5*4 H61 S130064001SD M6*40

H12 S130030301MZ M3*3 H62 S130031501SD M3*15

H13 S130030302SD M3*3 H63 S130043501SD M4*35

H14 S130030402SD M3*4 H64 S130020201SD M2*2

H15 S130030501MZ M3*5 H65 S130470501SD M2.5*5

H16 S130030502SD M3*5 H66 S130052002MZ M5*20

H17 S130030601MZ M3*6 H67 S130054501SE M5*45

H18 S130030602SD M3*6 H68 S130050502MZ M5*5

H19 S130030603SA M3*6 H69 S130054001SD M5*40

H20 S130030802SD M3*8 H70 S130055001SD M5*50

H21 S130030803SA M3*8 H71 S130030801MZ M3*8

H22 S130031001MZ M3*10 H72 S130052201SD M5*22

H23 S130031002SD M3*10 H73 S130041802MZ M4*18

H24 S130032001SD M3*20 H74 S130055501SD M5*55

H25 S130040401MZ M4*4

H26 S130040402SD M4*4   J      Round Head Screw

H27 S130040501MZ M4*5 J1 S162020301MZ M2*3

H28 S130040502SD M4*5 J2 S162030801SD M3*8

H29 S130040601MZ M4*6 J3 S162030802SE M3*8

H30 S130040602SD M4*6 J4 S162031001MZ M3*10

H31 S130040651SD M4*6.5

H32 S130040801MZ M4*8

H33 S130040802SD M4*8

H34 S130040803MZ M4*8 JIS

H35 S130041002MZ M4*10

H36 S130041001SD M4*10   K      Slotted Set Screw

H37 S130041201SD M4*12 K1 SA71730351CN 1/8*44*3.5

H38 S130041502SD M4*15 K2 SA71740601CN 9/64*40*6

H39 S130042001SD M4*20 K3 SA71750251CN 11/64*40*2.5

H40 S130050501SD M5*5 K4 SA71750351CN 11/64*40*3.5

H41 S130050602MZ M5*6 K5 SA71750401CN 11/64*40*4

H42 S130050601SD M5*6 K6 SA71750501CN 11/64*40*5

H43 S130050651SD M5*6.5 K7 SA71790501CN 15/64*28*5

H44 S130050701SD M5*7 K8 SA71791001CN 15/64*28*10

H45 S130050801MZ M5*8 K9 SA71791501CN 15/64*28*15

H46 S130050802SD M5*8 K10 SA71791701CN 15/64*28*17

H47 S130051002MZ M5*10 K11 SA71800401CN 1/4*40*4

H48 S130051001SD M5*10 K12 SA71800451CN 1/4*40*4.5

H49 S130051201MZ M5*12 K13 SA71800501CN 1/4*40*5

H50 S130051202SD M5*12 K14 SA71800601CN 1/4*40*6

H51 S130051501SD M5*15 K15 SA71800801CN 1/4*40*8

H52 S130052001SD M5*20 K16 SA71811201CN 9/32*28*12

H53 S130052502SD M5*25 K17 S171050601TN M5*6

H54 S130053001SD M5*30 K18 S171030601SD M3*6

H55 S130053501SD M5*35

(TP05)



L. M. N
No. Part No. Remark No. Part No. Remark

  L      Hexagon Socket Head Set Screw   M      Hexagon Socket Head Button Screw

L1 SA70730251CN 1/8*44*2.5 M1 S124030401SC M3*4

L2 SA70730301CN 1/8*44*3 M2 S124040601SC M4*6

L3 SA70750901CN 11/64*28*9 M3 S124040802SC M4*8

L4 SA70750401CN 11/64*40*4 M4 S124040803SD M4*8

L5 SA70750601CN 11/64*40*6 M5 S124051001SC M5*10

L6 SA70750801CN 11/64*40*8 M6 S124051002SD M5*10

L7 SA70790401CN 15/64*28*4 M7 S124051501SD M5*15

L8 SA70790901CN 15/64*28*9 M8 S124081201SC M8*12

L9 S170470301TN M2.5*3 M9 S124081202SD M8*12

L10 S170030201TN M3*2 M10 S124081501SD M8*15

L11 S170030301TN M3*3 M11 S124030501SC M3*5

L12 S170030401TN M3*4 M12 S124030801SC M3*8

L13 S170030501TN M3*5 M13 S124030502TC M3*5

L14 S170030601TN M3*6 M14 S124030402SD M3*4

L15 S170030801TN M3*8 M15 S124030601SD M3*6

L16 S170040301TN M4*3 M16 S124040401SD M4*4

L17 S170040401TN M4*4 M17 S124030602SC M3*6

L18 S170040501TN M4*5 M18 S124030503SD M3*5

L19 S170040601TN M4*6 M19 S124031001MZ M3*10

L20 S170040602TN M4*6 Half Threads M20 S124041001SD M4*10

L21 S170040801TN M4*8 M21 S124051201SD M5*12

L22 S170041001TN M4*10

L23 S170041201TN M4*12

L24 S170050401TN M5*4   N      Screw with Washer

L25 S170050501TN M5*5 N1 S660480601SE M2.6*6

L26 S170050601TN M5*6 N2 S660030601SE M3*6

L27 S170050801TN M5*8 N3 S660030801SE M3*8

L28 S170051001TN M5*10 N4 S660031001SE M3*10

L29 S170051201TN M5*12 N5 S660031501SE M3*15

L30 S170051501TN M5*15 N6 S660031601SE M3*16

L31 S170060501TN M6*5 N7 S660031801SE M3*18

L32 S170060601TN M6*6 N8 S660040601SE M4*6

L33 S170060801TN M6*8 N9 S660040801SE M4*8

L34 S170061001TN M6*10 N10 S660041001SE M4*10

L35 S170061801TN M6*18 N11 S660041201SE M4*12

L36 S170080801TN M8*8 N12 S660045501SE M4*55

L37 S170081001TN M8*10 N13 S660051001SE M5*10

L38 S170081501TN M8*15 N14 S660051201SE M5*12

L39 S170031001TN M3*10 N15 S660051401SE M5*14

L40 S170031201TN M3*12 N16 S660051801SE M5*18

L41 S170053001TN M5*30 N17 S660030801MZ M3*8

L42 S170061201TN M6*12 N18 S660030502MZ M3*5

L43 S174060601TN M6*6B N19 S660031502MZ M3*15

L44 S170050802TN M5*8 Narrow Treading N20 S660030603S1 M3*6 (P-4)

L45 S170050602TN M5*6 Narrow Treading N21 S660030802S1 M3*8 (P-3)

N22 S660030604S1 M3*6 (P-3)

N23 S660031802S1 M3*18 (P-3)

N24 S660040602S1 M4*6 (P-3)

N25 S660040802S1 M4*8 (P-3)

(TP05)



N. P. R
No. Part No. Remark No. Part No. Remark

  N      Screw with Washer P33 S210060003SD M6 Type 1

N26 S660041002S1 M4*10 (P-3) P34 S210060004SD M6 Type 1 (Left)

N27 S660043001S1 M4*30 (P-3) P35 S212060001SC M6 Type 3

N28 S660051002S1 M5*10 (P-3) P36 S210080001SC M8 Type 1

N29 S660031803S1 M3*18 (P-4) P37 S210080002SD M8 Type 1

N30 S660030505S1 M3*5 (P-4) P38 S212080001SC M8 Type 3

N31 S660031504S1 M3*15 (P-4) P39 S212080002SD M8 Type 3

N32 S660031002S1 M3*10 (P-4) P40 S210100001SC M10 Type 1

N33 S660040803S1 M4*8 (P-4) P41 S213100002SD M10 With Flange

N34 S660030504S1 M3*5 (P-3) P42 S213100003SD M10 With Disk Spring

N35 S660020401S1 M2*4 (P-4) P43 S210120001SC M12 Type 1

N36 S660031505S1 M3*15 (P-3) P44 S212120001SC M12 Type 3

N37 S660041202S1 M4*12 (P-3) P45 S212120002SD M12 Type 3

P46 S210160001SD M16 Type 1

P47 S212160002SC M16 Type 1

P48 S212160001SD M16 Type 3

P49 S210200001SC M20 Type 1

  P      Nut P50 S212470001SC M2.5 Type 3

P1 SB10730601CN 1/8*44*6*3 P51 SB12750701SC 11/64*7*2.2 Type 3

P2 SB10740601CL 9/64*40*6*2 P52 S211040001SD M4 Type 2

P3 SB10740602CN 9/64*40*6*3 P53 SB12740601MZ 9/64*6*2 Type 3

P4 SB10750602CN 11/64*40*6*2 P54 SB10750601CN 11/64*6*2.2

P5 SB10750603CN 11/64*40*6*3 P55 S212030003SD M3 Type 3

P6 SB10750701CN 11/64*40*7*3 P56 S217060001SD M6 Cap

P7 SB11750701CN 11/64*40*7*3 P57 S217030001SD M3 Cap

P8 S210420001XA M1.6 Type 1 P58 S212200001SC M20 Type 3

P9 S210020001SD M2 Type 1 P59 S212160002SC M16 Type 3

P10 S212020002SD M2 Type 3 P60 SB10750702CN 11/64*7*2.2

P11 S210460002SD M2.3 Type 1 P61 SB10740605CN 9/64*40*6*1.5

P12 S210470001MZ M2.5 Type 1

P13 S212480001SD M2.6 Type 3

P14 S210030001MZ M3 Type 1

P15 S210030002SC M3 Type 1

P16 S210030003SD M3 Type 1

P17 S215030001SD M3 Thumbscrew Type 2   R      Washer

P18 S212030001SC M3 Type 3 R1 S301410301MZ Plain M1.4*3*t0.3

P19 S212030002SD M3 Type 3 R2 S301020351XZ Plain M2*3.5*t0.5

P20 S212530001SC M3.5 Type 3 R3 S301020431SD Plain M2*4.3*t0.3

P21 S210040001SC M4 Type 1 R4 S301480501XB Plain M2.6*5*t0.5

P22 S210040002SD M4 Type 1 R5 S301480751XB Plain M2.6*7.5*t0.5

P23 S212040001SC M4 Type 3 R6 S301030602XZ Plain M3*6*t0.3

P24 S212040002SD M4 Type 3 R7 S301030603SC Plain M3*6*t0.5

P25 S217040001SD M4 Cap R8 S301030601SD Plain M3*6*t0.5

P26 S210050001SC M5 Type 1 R9 S301030701SD Plain M3*7*t0.5

P27 S210050002SD M5 Type 1 R10 S301030804SD Plain M3*8*t0.3

P28 S212050001SC M5 Type 3 R11 S301030805MZ Plain M3*8*t0.5

P29 S212050002SD M5 Type 3 R12 S301030801SC Plain M3*8*t0.5

P30 S217050001SD M5 Cap R13 S301030802SD Plain M3*8*t0.5

P31 S210060001SC M6 Type 1 R14 S301030803SD Plain M3*8*t1

P32 S210060002SC M6 Type 1 (Left) R15 S301040805SC Plain M4*8*t0.5

(TP05)



R
No. Part No. Remark No. Part No. Remark

  R      Washer R65 S306080001SC Slant M8

R16 S301040802SD Plain M4*8*t0.5 R66 S303040801SC Disk Spring M4

R17 S301040804SC Plain M4*8*t0.8 R67 S301041005EZ Plain M4*10*t0.8

R18 S301040803SD Plain M4*8*t0.8 R68 S301470252MZ Plain M2.5*5*t0.5

R19 S301041004MZ Plain M4*10*t0.8 R69 S301030605SD Plain M3*6*t1.0

R20 S301041002SC Plain M4*10*t0.8 R70 S301030604MZ Plain M3*6*T0.5

R21 S301041003SD Plain M4*10*t0.8 R71 S305051101TN Wave M5

R22 S301041201SC Plain M4*12*t1 R72 S301470253SD Plain M2.5*5*t0.5

R23 S301051002SC Plain M5*10*t0.8 R73 S301470251SC Plain M2.5*5*t0.5

R24 S301051003SD Plain M5*10*t0.8 R74 S305101451TN Wave M10

R25 S301051204MZ Plain M5*12*t0.8 R75 S304080001TP With teeth M8

R26 S301051202SC Plain M5*12*t0.8 R76 S301061152SD Plain M6*11.5*t0.8

R27 S301051203SD Plain M5*12*t0.8 R77 S301122601SC Plain M12*26*t2.3

R28 S301061102SC Plain M6*11*t1.6 R78 S304060002SD With teeth M6

R29 S301061151SC Plain M6*11.5*t0.8 R79 S304040852TP With teeth M4 Outward

R30 S301061301SC Plain M6*13*t1.0 R80 S301041202SD Plain M4*12*t1.0

R31 S301061302SD Plain M6*13*t1.0 R81 S301040901EZ Plain M4*9*t0.3

R32 S301061601SC Plain M6*16*t1.0 R82 S301051207EZ Plain M5*12*t1.0

R33 S301081601SD Plain M8*16*t1.2 R83 S301122601SD Plain M12*26*t2.3

R34 S301081801SC Plain M8*18*t1.6 R84 S402120002KD Spring M12

R35 S301081802SD Plain M8*18*t1.6

R36 S301081803SC Plain M8*18*t3.2

R37 S301082201SC Plain M8*22*t3.2

R38 S301102201SC Plain M10*22*t1.6

R39 S301102601SC Plain M10*26*t3.2

R40 S301102602SD Plain M10*26*t3.2

R41 S301122051SC Plain M12*20.5*t2

R42 S301163201SD Plain M16*32*t2.5

R43 S402020001KD Spring M2

R44 S402480001KC Spring M2.6

R45 S402030001KC Spring M3

R46 S402030002KD Spring M3

R47 S402530001KC Spring M3.5

R48 S402040001KC Spring M4

R49 S402040002KD Spring M4

R50 S402050001KC Spring M5

R51 S402050002KD Spring M5

R52 S402050003MZ Spring M5

R53 S402060001KC Spring M6

R54 S402060002KD Spring M6

R55 S402080001KC Spring M8

R56 S402080002KD Spring M8

R57 S402100001KC Spring M10

R58 S402100002KD Spring M10

R59 S402120001KC Spring M12

R60 S305041101TP Wave M4

R61 S305051001TN Wave M5

R62 S305061051TN Wave M6

R63 S304040851TP With teeth M4

R64 S304051001TP With teeth M5

(TP05)



1st Edition November, 2015

Copy, reprint, or reform of a part or whole of this manual without permission is prohibited.

Manufactured by:
Tokai Industrial Sewing Machine Co., Ltd.

NO.1800, Ushiyama-cho, Kasugai, Aichi-pref., 486-0901, Japan
Telephone:568-33-1161 Fax:568-33-1191

Distributed by:
Tajima Industries Ltd.

19-22, Shirakabe, 3-chome, Higashi-ku, Nagoya, 461-0011, Japan
Telephone:52-932-3444 Fax:52-932-2457




	Table of Contents
	GENERAL VIEW
	FRAMING 1
	FRAMING 2
	TABLE
	MAIN SHAFT DRIVE SYSTEM
	CYLINDER BED
	COLOR CHANGE SYSTEM
	ARM 1
	ARM 2
	ARM 3
	NEEDLE BAR CASE 1
	NEEDLE BAR CASE 2
	SHAFT COVER
	CAM DRIVE SYSTEM
	X-AXIS DRIVE SYSTEM 1
	X-AXIS DRIVE SYSTEM 2
	Y-AXIS DRIVE SYSTEM
	AUXILIARY DRIVE SYSTEM
	TENSION BASE
	THREAD STAND
	EMBROIDERY FRAME
	ELECTRICAL PARTS
	OPERATION PANEL
	POSITION MARKER (OPTION)
	SCREW
	A. B
	B. C
	C. D. E
	E. F. G. H
	H. J. K
	L. M. N
	N. P. R
	R





フレーム１
A3-1-1


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 脚［Ａ］ MA3@@@@@0A00


2 カバー：親側ボックス：Ａ 03043102@000


2 カバー：親側ボックス：Ｂ 03043103@000 ８Ｈ５００Ｐ


3 カバー：子側ボックス：Ａ 03043104@000


3 カバー：子側ボックス：Ｂ 03043105@000 ８Ｈ５００Ｐ


4 蓋：ハンドル 0L221001@003


5 カバー：脚側面：Ａ 03041051@001 ２Ｈ、４Ｈ、６Ｈ３６０Ｐ


5 カバー：脚側面：Ｂ 03041052@001 ６Ｈ５００Ｐ、８Ｈ


6 絶縁テープ：Ｌ２５０ 644800010000 ６Ｈ以上


7 キャスタ：ＳＧＷ－６５　ＰＨＢ 614300190000


8 レべリングブロック 030530080000


9 レベリングボルト：Ｍ１２×９０ 030530070000


10 振動防止ベース［Ｓ］ 03052014@S00


11 キャスタ：ＳＴＨ－６５　ＧＮＢ 614300200000


12 フレーム：脚 11045026@000


13 カバー：脚ベース 030440610011


14 レベリングボルト：Ｍ１２×５０ 030530040000


15 振動防止ベース［Ｓ］ 03052013@S00 ４Ｈ５００Ｐ、６Ｈ３６０Ｐ


15 振動防止ベース［Ｓ］ 03052009@S04 ６Ｈ５００Ｐ、８Ｈ


16 センターサポート：№１［Ｓ］ 03051029@S00 ６Ｈ５００Ｐ、８Ｈ


16 センターサポート：№１［Ｓ］ 03051028@S01 ６Ｈ５００Ｐ、８Ｈ　低脚仕様


17 振動防止ベース［Ｓ］ 03052004@S03 ６Ｈ５００Ｐ、８Ｈ


18 タジマ銘板 030710110000


19 主銘板：ＴＭＡＲ－ＫＣ 14A20@@@0000


20 脚前面カバー：Ｌ：３６０Ｐ 03041060A000


20 脚前面カバー：Ｌ：５００Ｐ 03041061A000


21 脚前面カバー：Ｒ：３６０Ｐ 03041060B000


21 脚前面カバー：Ｒ：５００Ｐ 03041061B000


22 脚前面カバー：３６０Ｐ 03041062@000


22 脚前面カバー：５００Ｐ 03041065@000


23 脚前面カバー：Ａ：３６０Ｐ 03041063@000


23 脚前面カバー：Ａ：５００Ｐ 03041066@000


24 脚前面カバー：Ｂ：３６０Ｐ 03041064@000


24 脚前面カバー：Ｂ：５００Ｐ 03041067@000


25 卓ホルダ：脚前面カバー 15213001@001


26 卓ホルダ：脚前面カバー：Ａ 1521301@A000


27 卓ホルダ：脚前面カバー：Ｂ 1521301@B000


28 卓ホルダ：前 152130170000


29 ストッパ：テーブル：前 152130070062


30 ストッパ：テーブル：後 152130060011


31 膜付グロメット：２６Ａ 644500210000


32 ブッシュ：ハーネス 0J1501100012


33 ブッシュ：ハーネス：Ｂ：φ４０ 0J15011B0001


34
35
36
37
38
39
40


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







フレーム２
A3-1-2


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 配線カバー：端面：親側 1BG00001@000


2 配線カバー：０００２／５００Ｓ 1BG25001@000 ２Ｈ５００Ｐ


2 配線カバー：０００４／３６０Ｓ 1BG43901@000 ４Ｈ３６０Ｐ


3 配線カバー：Ａ 1BG@@@01@000


4 配線カバー：Ｂ 1BG@@@02@000


5 スタッド：№１：Ｍ６－１１６ 505106090000


6 蓋：配線 030490010000


7 配線カバー：Ａ：０００８／５００Ｓ 1BG85001@000


8 配線カバー：Ｂ：０００８／５００Ｓ 1BG85002@000


9 配線カバー：Ｃ：０００８／５００Ｓ 1BG85003@000


10 配線受け：０００２／５００Ｓ 1C225001@000 ２Ｈ５００Ｐ


10 配線受け：０００４／３６０Ｓ 1C243901@000 ４Ｈ３６０Ｐ


11 配線受け：Ａ 1C2@@@01@000


12 配線受け：Ｂ 1C2@@@02@000


13 ブラケット：配線受け 030110350001


14 カバー受け 030490020000


15 配線受け：Ａ：０００８／５００Ｓ 1C285001@000


16 配線受け：Ｂ：０００８／５００Ｓ 1C285002@000


17 配線受け：Ｃ：０００８／５００Ｓ 1C285003@000


18 配線受け：前 080450010000


19 段付ねじ：№１：Ｍ４×６.７ 512104100044


20 配線受け：後 080450020000


21 ダクト：配線 08045003@000


22 ランプ：ＬＥＤ照明：１６Ｗ 0J7101800001 オプション


23 ベース：ＬＥＤ照明 0J1701800000 オプション


24 スタッド：№１：Ｍ５－１４.５ 505105450000 オプション


25 ステイ：配線 0F4160360011


26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







テーブル
A3-2


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 卓 2A3@@@010000


2 卓支え：№１２：Ｌ 15121014@000


3 卓支え：№１２：Ｒ 15121015@000


4 カラー：№１：φ６ 502506100000


5 トラスタッピングねじ：φ４×１８ S530041801SD


6 卓支え：№１２ 15121004@052


7 スタッド：№１：Ｍ８×３５ 505108160000


8 ジョイント：卓 152140100022


9 卓支え：№１２：Ｌ 15121005A053


10 卓支え：№１２：Ｒ 15121005B053


11 卓ホルダ：Ｌ 15213013L000


12 卓ホルダ：Ｒ 15213013R000


13 ホルダ：卓ステイ 030540010000


14 ステイ：卓［Ｓ］ 030540020S12


15 蝶ボルト：Ｍ６×Ｌ２０ S180062001SD


16 ブラケット：卓ステイ 030390170013


17 蝶ボルト：Ｍ６×Ｌ１０ S180061001SD


18 ベース：卓ステイ 030390160013


19 皿タッピングねじ：φ４×２０ S550042001SD


20 縦送りガイド：前 0F3290300001 ４Ｈ５００Ｐ、６Ｈ、８Ｈ


21 縦送りガイド：後 0F3290310001 ４Ｈ５００Ｐ、６Ｈ、８Ｈ


22 皿タッピングねじ：φ３×１２ S550031201MZ


22 皿タッピングねじ：φ３×１６ S550031601MZ


23 カバー：縦送りガイド 0F3290330000 ４Ｈ５００Ｐ、６Ｈ、８Ｈ


24 トラスタッピングねじ：φ４×１２ S530041201SD


25 ブラケット：非常停止 134290160001


26 スイッチ：非常停止［Ａ］ 0J0603900A00


27 銘板：非常停止スイッチ 0J5100600000


28 卓カバー：ＡＴＨボックス 134240130000


29 スケールシート 0P1200020000


30 ストッパ：テーブル 030620030020


31 トラスタッピングねじ：φ４×２５ S530042501SD


32 トグルクランプ：ＧＹ１００１ 615500030001


33 トラスタッピングねじ：φ４×１６ S530041601SD


34 卓合せ板 152130050003 ４Ｈ、６Ｈ、８Ｈ


35 補強板：卓 030620070000 ４Ｈ５００Ｐ、６Ｈ、８Ｈ


35 補強板：卓：Ｂ 03062007B000 ６Ｈ３６０Ｐ、８Ｈ３６０Ｐの奥側


36 ベース：位置決め：卓：№１ 030620080000 ４Ｈ５００Ｐ、６Ｈ、８Ｈ


37 トラスタッピングねじ：φ４×２０ S530042001SD


38 六角穴付ボルト：低頭：Ｍ５×８ S120050803TD ４Ｈ５００Ｐ、６Ｈ、８Ｈ


39 ベース：位置決め：卓：№２ 030620090000 ４Ｈ５００Ｐ、６Ｈ、８Ｈ


40
41
42
43
44
45
46
47
48


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







主軸駆動部
A3-3


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 サーボモータ：主軸 0J6301900000


2 タイミングプーリ［Ｓ］ 501441030S00


3 軸受：№２：φ２２［Ｓ］ 508222020S00


4 ベアリングカラー：φ１８ 502718010011


5 タイミングプーリ：Ａ：Ｗ２０－６０ 50144601A000


6 タイミングベルト：主軸：Ａ 625400220000 ２Ｈ、４Ｈ、６Ｈ３６０Ｐ


6 タイミングベルト：主軸：Ｂ 625400230000 ６Ｈ５００Ｐ、８Ｈ


7 ブラケット：エンコーダ 040320080000


8 ロータリエンコーダ 0J4204300000


9 軸受：№２：φ２０［Ｓ］ 508220060S00


10 ベアリングカラー：φ１５ 502715040011


11 タイミングプーリ：Ｂ：Ｗ２０－６０ 50144601B011


12 アングルインジケータ 040420230011


13 指針 040410100012


14 ローラピン付ねじ：№３：Ｍ８ 514308080002


15 フラットプーリ：φ４５［Ｓ］ 501902020S00


16 Ｅリング：φ７ 611100100000


17 ベースシャフト：釜：３６０Ｐ 040130230000


17 ベースシャフト：釜：５００Ｐ 040130240000


18 ギヤボックス：小釜［Ｓ］ 040130220S00


19 スペーサ：№３：ｔ０.１－１ 51030006@001


20 シャフト：ギヤボックス 040130190000


21 平歯車：３２Ｔ 506132030001


22 ベアリングカラー：φ１５ 502715080003


23 平歯車：３２Ｔ［Ｓ］ 506132020S01


24 ルーロンワッシャ：ＴＷ－１０２０ 638400090000


25 止めカラー：φ１０ 502110070001


26 ベースシャフト：釜 040130020002


27 平ワッシャ：４.２×１６×ｔ２.３ 519106010000


28 Ｎカップリング：Ｎ－１５－１５ 504715010001


29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







シリンダベッド
A3-4


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 シリンダベッド［Ｓ］ 050120090S01


2 釜土台スタッド 050310110002


3 ベアリングカラー：φ１５ 502715080003


4 まがりばかさ歯車：№１：２８Ｔ 506528030000


5 まがりばかさ歯車：№１：１４Ｔ 506514030000


6 平ワッシャ：７.９４×１９×ｔ０.８ 519108030000


7 止めカラー：φ７.９４ 502107020000


8 シャフト：釜：φ７.９４ 050330430000


9 針板ブラケット 050330640001


10 スプリングピン：３×１２ 611400080000


11 釜支え 050330660000


12 釜：ＫＨＳ１２－ＲＹＰＯＥＥＴ２ 050230090002


13 釜止めねじ：１１／６４×７.２ 050290020000


14 ボビン：小釜 050260010020


15 ボビンケース：小釜：標準 050240150001


16 レバーシャフト：メス［Ｓ］ 050321510S00


17 Ｅリング：φ４ 611100070000


18 糸分けプレート：順動２枚刃 050320930000


19 動メス：順動２枚刃 050320920001


20 固定メス：順動２枚刃 050321520000


21 下糸押え 050321530001


22 連結プレート：メス［Ｓ］ 050321540S00


23 レバーシャフト：メス連結プレート［Ｓ］ 050320850S21


24 レバー：メス連結プレートシャフト 050321000000


25 ベース：ソレノイド［Ａ］ 050321450A02


26 ゴムパッキン 050321560000


27 コードクランプ 644100040000


28 段付ねじ：№１：Ｍ２.５×６ 512130010011


29 連結プレート：ピッカ 050321480002


30 Ｅリング：φ２ 611100050000


31 ピッカ［Ｓ］ 050321470S01


32 ホルダ：ピッカ 050321490000


33 ストッパ：ピッカ 050320700000


34 板ばね：釜カバー：ｔ０.３ 507802060001


35 ストレートピン：№１：φ３ 503101100001


36 釜カバー［Ｓ］ 050330680S00


37 カバー：針板ブラケット 050330670001


38 針板 05034055@002


39 六角穴付皿ねじ：Ｍ４×８ S125040801SD


40 カバー：シリンダベッド：前 050330690001


41 カバー：シリンダベッド 050330350014


42 釜土台連結シャフト QA2@@@@@0000


43 Ｎカップリング：Ｎ－１５－１５ 504715010001


44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







チェンジ装置
A3-5


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 側面ベース：チェンジ：Ｌ 07041001@002


2 側面ベース：チェンジ：Ｒ［Ｓ］ 07041002@S01


3 ジョイントプレート：チェンジ：上：１５針 07041006@000


4 ジョイントプレート：チェンジ：下 07041004@002


5 パルスモータ：５６角５４Ｌ：センサ付き［Ａ］ 0J6110400A02


6 締めカラー：φ１２ 502212020000


7 ベース：ボールねじ 070420020000


8 ボールねじ：チェンジ：１５針 07032012X001


9 締めカラー：φ１０ 502210040000


10 ノブ：Ｃ 08052001C012


11 ドライブブロック［Ｓ］ 070420070S00


12 ジョイントブロック：チェンジロッド 070420080000


13 指針：チェンジ装置 070430100000


14 ガイドシャフト：１５針 07042001X000


15 ベルト押え板：Ｓ３Ｍ－６巾 070420040000


16 ベルトはさみ：Ｓ３Ｍ 0L0350310001


17 タイミングベルト：ＳＰＴＧ：Ｗ６－Ｓ３Ｍ０５５２／Ｇ 621190060000


18 軸受：タイミングプーリ：Ｂ［Ｓ］ 070320020S01


19 タイミングプーリ：Ｗ６－１０ 501221010000


20 ストレートピン：№２ 503102190011


21 段付ピン：№２ 503202050011


22 ノブ：クラッチレバー 080310170000


23 ポテンショメータ 640900010001


24 ブラケット：ポテンショメータ 0C0420020010


25 ガイドプレート：ポテンショメータ 070420050000


26 カバー：チェンジ：上［Ｓ］ 07043008@S00


27 カバー：チェンジ：下［Ｓ］ 070430090S00


28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







アーム１
A3-6-1


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ヘッド 080120040000


2 締めカラー：φ２１ 502221010011


3 カム：針棒［Ａ］ 080220010A03


4 軸受：№２：φ２２［Ｓ］ 508222010S02


5 カム：針棒 080220010001


6 ニードルケージ：ＫＴ４０４３１０ＮＥ０１Ｂ２ 634400070001


7 コネクティングロッド：５１.７ 080220040001


8 ベース：天秤カム 080220400000


9 カム：天秤：Ｍ６：小釜 080220430000


10 ワッシャ：カム 080220180000


11 レバー：針棒［Ｓ］ 080230390S00


12 段付ピン：№４［Ｓ］ 503204070S00


13 段付ピン：№４ 503204070000


14 油芯：φ３×６１ 080240230000


15 止めカラー：φ８ 502108020014


16 段付ねじ：№２：Ｍ６×１３［Ｓ］ 512206010S11


17 段付ねじ：№２：Ｍ６×１３ 512206010011


18 油芯：３.５×１×３４ 080240140002


19 ピン付ねじ：№３：１１／６４－７.７［Ａ］ 513354020A11


20 ピン付ねじ：№３：１１／６４－７.７ 513354020012


21 油芯：２.５×１×２２ 080240120012


22 コネクティングロッド：２６ 080230010002


23 針棒上下部品［Ａ］ 080210680A00


24 針棒上下部品 080210670000


25 トーションばね：φ０.７ 507307010013


26 ホルダ：ジャンプばね 080210110013


27 平ワッシャ：１０.３×１４×ｔ０.５ 519112010000


28 上下スライドブロック 080210660000


29 プラブッシュ：№２：φ７.２４ 509472050011


30 ダンパブラケット：針棒上下部品 080210090000


31 ピン付ねじ：№３：１１／６４－７.９［Ａ］ 513354060A22


32 ピン付ねじ：№３：１１／６４－７.９ 513354060023


33 平小ねじ：９／６４×４ 511153010010


34 平ワッシャ：６×９.５×ｔ０.０５－０.５ 51910604@024


35 フェルト：φ１４ 080240060000


36 基針棒：自動給油［Ｓ］ 0L0210030S00


37 基針棒：自動給油 0L0210030003


38 油芯：φ３.５×１８３ 080240020011


39 ガイド：針棒ケース［Ｓ］ 080250170S22


40 フェルト：基針棒 080240270000


41 メインシャフト QA3@@@@@0000


42 Ｎカップリング：Ｎ－１８－１８ 504718010001


43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







アーム２
A3-6-2


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 軸受ブッシュ：№１：φ１０ 509510020000


2 レバー：天秤［Ｓ］ 080230380S00


3 レバー：天秤 080230380000


4 段付ねじ：№１：Ｍ４×５.３ 512104160022


5 ローラ：５×８×５ 515105020011


6 平ワッシャ：４×７.５×ｔ０.８ 519104060000


7 ストレートピン：№１：φ１０ 503101580000


8 アーム：天秤［Ｓ］ 080230270S00


9 蓋：天秤軸受：φ１５.３ 080290270000


10 天秤ガイド 080250210000


11 リニアウェイ：針棒ケース 08025004@003


12 補強板 08025005@002


13 ヘッド正面カバー：Ｌ［Ａ］ 08042030LA00


14 ヘッド正面カバー：Ｌ 08042030L000


15 ソレノイド：オープンフレーム 640600121001


16 レバー：ソレノイド 080270010011


17 トーションばね：φ０.５ 507305020022


18 カラー：№１：φ３.１ 502505010000


19 レバー：駆動［Ｓ］ 080270040S12


20 ヘッド正面カバー：Ｒ 08042031R000


21 ガイドプレート：針棒ケース 080250220000


22 ガイドブラケット：針棒ケース 080250200000


23 側面カバー：ヘッド：上 080430280000


24 上糸掛け［Ａ］ 0B0110740A00


25 側面カバー：ヘッド：下 080430220002


26 パルスモータ：４２角：両軸［Ｔ］ 0J6110700T11


27 ベース：フックモータ 0B0110420002


28 カラー：バネガイド 502522010011


29 トーションばね：φ０.８ 507308190015


30 段付ねじ：№１：９／６４×７.５ 512153040001


31 レバー：フック 0B0110470002


32 連結プレート：フック 0B0110080013


33 段付ねじ：№１：Ｍ４×６.７ 512104100044


34 スペーサ：スライドフック 0B0110370011


35 スライド：フック 0B0110510000


36 ワッシャ：２.６×７×ｔ０.５ 519204010000


37 フック［Ｓ］ 0B0110650S11


38 ガイド：フック 0B0110520023


39 ダンパリング：φ４ 080320410001


40 段付ねじ：№１：９／６４×１０ 512153020001


41 カバー：フック 0B0120050000


42 ベース：ベアリング［Ｓ］ 080290300S00


43 ベース：ベアリング 080290300000


44 ローラピン［Ｓ］ 080290040S11


45 センサアーム 0C0230330000


46 ベース：基板 0C0230340000


47 基板：ＴＣセンサ：磁気式 0J2603000000


48 ミニクランプ：ＭＢ－３ 644100200000


49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







アーム３
A3-6-3


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ジャンプ［Ａ］ 080320700A00


2 ブラケット：ジャンプモータ 080320640000


3 パルスモータ：４２角：両軸［Ｔ］ 0J6110700T11


4 トーションばね：φ０.９ 507309040020


5 レバー：ジャンプ 080320420013


6 ワッシャ：４.８×８×ｔ０.８ S301040801KC


7 ローラ：φ４.７ 515110010011


8 段付ねじ：№１：１１／６４×８.２ 512154010012


9 レバー：シークイン 0L0431030012


10 ピン付ねじ：№１：９／６４－４ 513153060011


11 ベース：クラッチレバー 080320380000


12 クラッチレバー［Ｓ］ 080320370S34


13 段付ねじ：№１：Ｍ３×２.８ 512203010012


14 ダンパリング：φ３Ｅ 050320470013


15 トーションばね：φ０.７ 507307060000


16 レバー：クラッチ：中間 080320690000


17 段付ねじ：№２：Ｍ４×１２.５ 512204050000


18 ダンパリング：φ４ 080320410001


19 レバー：クラッチ：反転 080320670000


20 レバー：クラッチ：駆動［Ｓ］ 080320610S00


21 ベース：クラッチ 080320650000


22 ジュラコンスペーサ：Ｃ－４０６.５ 614100270000


23 段付ねじ：№１：９／６４×１０ 512153020001


24 布押えモータ［Ａ］ 0J6110900A00


25 パルスモータ：４２角４４Ｌ：センサ付き［Ａ］ 0J6110000A02


26 ベース：布押えモータ 080210640000


27 スタッド：№１：Ｍ４－８.５ 505104250001


28 レバー：布押え［Ｓ］ 080230360S00


29 レバー：布押え 080230360000


30 ピン付ねじ：№３：Ｍ４－５.５［Ａ］ 513304060A00


31 ピン付ねじ：№３：Ｍ４－５.５ 513304060000


32 油芯：２.５×１×２２ 080240120012


33 コネクティングロッド：布押え 080230340000


34 段付ねじ：№２：Ｍ４×１２.５［Ａ］ 512204050A00


35 布押え上下部品 080210610000


36 シャフト：布押え駆動 080210630000


37 軸受け：布押え駆動 080210620000


38 フェルト：布押え軸 080240280000


39 フェルト押え：布押え軸 080240290000


40 スタッド：№１：Ｍ６－７ 505106080000


41 油芯：φ３×６１ 080240230000


42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







針棒ケース１
A3-7-1


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 針棒ケース 09012004@001


2 ねじ：針棒 090410060000


3 針棒 090410020013


4 圧縮ばね：φ０.５ 507605030044


5 フェルトパッキン 090430040001


6 ダンパリング：Ｆ 090430020010


7 ストッパ：上死点 090420090001


8 平小ねじ：９／６４×１２ SA41741201UN


9 圧縮ばね：φ０.５ 507605180000


10 針棒だき 090420060017


11 ピン付ねじ：№１：９／６４－８ 513153080000


12 フェルト：針棒 090430180000


13 針だき 0L0470890011


14 すりわり付止めねじ：１１／６４×６Ｂ 511754010011


15 針：ＤＢ－Ｋ５Ｚ１　＃１１ 616500080000


16 針棒ガイド 0904501@@001


17 布押えだき 090420130000


18 圧縮ばね：φ０.４ 507604060000


19 布押え棒 090460530000


20 フェルト：布押え 090430190000


21 Ｏリング：ＳＯ－３－９０ 612200230000


22 布押え：φ２／φ３ 09046034@001


23 レール：ケース：下 09044007@000


24 平行ピン：４×１６－ｈ７ 611200050000


25 割カラー：№１：φ８ 502308010011


25 割カラー：№１：φ８ 502308020011 １５針


26 割カラー：№２：φ８ 502408020013


26 割カラー：№２：φ８ 502408010023 １５針


27 ガイドシャフト：天秤 09033001@001


28 天秤［Ａ］ 090310050A44


29 天秤［Ｓ］ 090310050S44


30 糸ガイドカラー：φ１.８ 516503010011


31 ボス：天秤 090310040012


32 レバー：ストッパ 090320010000


33 トーションばね：φ１ 507310040011


34 ばね掛け棒 09033002@003


35 ブラケット：チェンジロッド：Ｌ 08026001L003


36 ブラケット：チェンジロッド：Ｒ 08026001R003


37 平小ねじ：Ｍ４×１０ 511104010011


38 チェンジロッド QA3@@@@@@000


39 ねじジョイント：Ｍ６ 504506010011


40
41
42
43
44
45
46
47
48


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







針棒ケース２
A3-7-2


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 上部カバー［Ａ］ 09053021@A00


2 上部カバー 09053010@003


3 中糸道ベース 09021039@000


4 側面カバー：Ｌ 09053019L000


4 側面カバー：Ｌ：１５針 09053020L000


5 側面カバー：Ｒ 09053019R000


5 側面カバー：Ｒ：１５針 09053020R000


6 ストレートピン：№１：φ３ 503101150022


7 前面カバー：中糸道 090530120001


8 ベース：中糸道：φ０.４［Ａ］ 090210401A11


8 ベース：中糸道：φ０.５［Ａ］ 090210402A11 太糸


9 ベース：中糸道 090210400001


10 ばね軸：糸取りばね 090210410001


11 糸取りばね：№２：φ０.４ 507204030011


11 糸取りばね：№２：φ０.５ 507205030000 太糸


12 グロメット：中糸道ベース 090210350000


13 下部カバー：針棒ケース 09051018@000


14 段付ねじ：№１：Ｍ３×９ 512103120000


15 上糸ロック［Ａ］ 08027005@A12


16 ベース：上糸ロック 08027005@00A


17 ロックシャフト［Ｓ］ 080270030S14


18 圧縮ばね：φ０.３ 507603040032


19 Ｅリング：φ１.５ 611100040000


20 上糸ホルダ［Ａ］ 0B020037@A00


21 ベース：上糸ホルダ［Ｓ］ 0B020039@S00


22 ベース：上糸ホルダ 0B020039@000


23 ベルクロ 0B020038@000


24 上糸ホルダ［Ｓ］ 0B020037@S00


25 上糸ホルダ 0B020037@000


26 すず皿 0B0200050000


27 圧縮ばね：φ０.３ 507603020011


28 押え：すずばね 0B0200060000


29 段付ねじ：№１：９／６４×７.５ 512153040001


30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







シャフトカバー
A3-8


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 シャフトカバー：子側：３６０－５００Ｐ 17013046@000


2 ブラケット：シャフトカバー：子側 030460230000


3 ブラケット：シャフトカバー 030460240000


4 シャフトカバー：２００－５００Ｐ 17019001@000


5 シャフトカバー：ヘッド：Ｌ 170190020000


6 ブラケット：スイッチベース：Ｌ 17115002L000


7 ブラケット：スイッチベース：Ｒ 17115002R000


8 ベース：起動／停止スイッチ 17137@@@0000


9 スイッチ：シリンダヘッド［Ａ］ 0J0603300A22


10 シール：起動／停止スイッチ 644500160000


11 スピードクランプ：ＮＡＤ－０６ 644100210000


12 ベース：非常停止スイッチ 17147@@@0000


13 スイッチ：非常停止［Ａ］ 0J0603900A00


14 銘板：非常停止スイッチ 0J5100600000


15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







カム駆動部
A3-9


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ベース：ＡＴＨ 0E011008@004


2 平ワッシャ：１２.５×２２×ｔ０.１－１ 51911401@000


3 ソレノイド：ロータリ 640600090011


4 ブラケット：ＡＴＨソレノイド 0E0210450010


5 レバー：ＡＴＨソレノイド 0E0210570001


6 ローラピン付ねじ：№１［Ｓ］ 514131010S11


7 ストッパ：ＡＴＨ連結プレートアーム 0E0210540001


8 ブラケット：退避センサ 0E0210630000


9 基板：磁気センサＡ 0J4204400000


10 割カラー：№２：φ８ 502408020013


11 ストレートピン：№１：φ８ 503101190011


12 ルーロンワッシャ：ＴＷ－０８１５ 638400050000


13 ピン付ねじ：№４：Ｍ６－３６ 513106010011


14 アーム：ＡＴＨ連結プレート 0E0210420001


15 レバー：ＡＴＨカム 0E0210400002


16 ローラピン［Ｓ］ 514405020S00


17 Ｏリング：Ｐ－８ 612200060000


18 連結プレート：ＡＴＨアーム 0E0210170000


19 マグネットピン［Ｓ］ 0E0210680S11


20 カラー：№１：φ４.１ 502541010000


21 連結プレート：ＡＴＨ 0E02600@0001 ２Ｈ、４Ｈ、６Ｈ３６０Ｐ、８Ｈ５００Ｐ


21 連結プレート：ＡＴＨ 05032052@001 ６Ｈ５００Ｐ、８Ｈ３６０Ｐ


22 カム：ＡＴＨ 0E0210160010


23 割カラー：№１：φ１５ 502315020012


24 止めカラー：φ１５ 502115030001


25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







Ｘ軸駆動部１
A3-10-1


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 Ｚ枠［Ｓ］ 0F411042@S01


2 レールプレート：０.５×１０ 518102@@0000


3 フェルト：ｔ１.９［Ｓ］ 0G0140020S20


4 ブラケット：Ｚ枠駆動ベース：Ｌ 0F416034L000


5 ブラケット：Ｚ枠駆動ベース：Ｒ 0F416034R000


6 リニアウェイ 6603000@0000


7 レールプレート：１.６×３０ 0F416057@001


8 基板：磁気センサＡ 0J4204400000


9 蓋：天秤軸受：φ１３ 080290010003


10 スライドベース［Ｓ］ 0F412022@S02


11 段付ピン：№１ 503201010012


12 ベアリング：Ｒ１３４０ＺＺ 630200330000


13 Ｅリング：φ３ 611100060000


14 ベース：ローラピン 0F4160560001


15 段付ねじ：№１：Ｍ４×１６.５ 512104080011


16 ベアリング：ＳＳＲ１７６０ＺＺ 631200050000


17 段付ねじ：№１：Ｍ４×４ 512104200000


18 センサプレート：№１［Ｓ］ 0F4140060S01


19 プレート：テンションベース 0F4160410000


20 ベース：テンション 0F4160420000


21 ホルダ：タイミングプーリ 0F4160350001


22 段付ピン：№１ 503201020000


23 ルーロンワッシャ：ＴＷ－１０２０ 638400090000


24 タイミングプーリ：Ｗ３０－１６［Ｓ］ 501463010S00


25 タイミングベルト：ＭＡ５：Ｗ３０／ＬＹ 623C000@0000


26 ベース：ベルトはさみ 0F4160580000


27 スペーサ：№２：ｔ１.６ 510200400011


28 ベルトはさみ板：Ｘ 0F4160370000


29 補強板：ベルトはさみ板 0F4160470011


30 カバー：Ｚ枠 0F411043@000


31 スケールシート 0P1200020000


32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







Ｘ軸駆動部２
A3-10-2


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 プレート：Ｘモータ：Ａ 0F4150210001


2 ジョイント：Ｘモータプレート 0F4150230000


3 カバー：Ｘ減速 0F4150260001


4 ベース：軸受プレート 0F4160400000


5 軸受プレート 0F4160390000


6 ルーロンワッシャ：ＴＷ－１０２０ 638400090000


7 タイミングプーリ：Ｗ２０－４８［Ｓ］ 501445080S11


8 カラー：№１：φ１０ 502510050000


9 タイミングベルト：Ｘ減速 625400190000


10 段付ピン：№１ 503201140000


11 プレート：Ｘモータ：Ｂ 0F4150220001


12 ベース：Ｘモータ 0F4150250000


13 タイミングプーリ：Ｗ２０－１６ 501440030000


14 サーボモータ：Ｘ軸駆動 0J6301200001


15 ベース：テンション軸受 0F4150150000


16 カバー：Ｘ減速ベルト 0F4150240001


17 カバー：Ｘモータ 0F4150270001


18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







Ｙ軸駆動部
A3-11


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 Ｙ駆動ベース：№９［Ｓ］ 160910070S01


2 ブラケット：Ｙ駆動ベース 0F4220070000


3 ブラケット：Ｙ駆動ベース 0F4220030023


4 リニアウェイ：ＬＷＬ－１５Ｃ２Ｒ５８０ 660300050000


5 ベルトはさみ：№１：Ｙ 0F4230240000


6 ベルトはさみ：№２：Ｙ 0F4230230011


7 Ｚ枠アーム：Ｌ 0F423059L000


8 Ｚ枠アーム：Ｒ 0F423059R000


9 ブラケット：Ｙ軸センサ［Ｓ］ 0F0110170S00


10 ブラケット：原点センサ 0F4230250011


11 基板：磁気センサＡ 0J4204400000


12 端面カバー：Ｙ駆動ベース 0F4230220001


13 ホルダ：タイミングプーリ 0F4210010011


14 タイミングプーリ：Ｗ２５－１６［Ｓ］ 501452040S11


15 ルーロンワッシャ：ＴＷ－１０２０ 638400090000


16 ストレートピン：№１：φ１０ 503101200011


17 タイミングベルト：ＭＡ５：Ｗ２５－２７２Ｅ／ＬＹ 623B00020000


18 端面カバー：Ｙ駆動ベース 0F4230170001


19 ベアリングカラー：φ１２ 502712020000


20 タイミングプーリ：Ｗ２５－１６ 501452020011


21 シャフト：Ｙ軸プーリ 0F0170110011


22 締めジョイント：φ１２ 504312010011


23 Ｙシャフト QA2@030@0000


24 締めカップリング：φ１５ 504315010000


25 締めジョイント：φ２０ 504320010011


26 シャフト：Ｙ減速 0F0220040010


27 シャフト：Ｙ減速－補助駆動 0F0220090001


28 ベアリングカラー：φ２０ 502720010001


29 軸受：№２：φ２５［Ｓ］ 508225010S10


30 減速ボックス［Ｓ］ 0F0210060S11


31 ブラケット：減速ボックス 0F0220120000


32 ベース：Ｙモータ 0F424007@001


33 スターロック：ＳＴＬ２１Ｓ２０×３９ 504820010001


34 タイミングプーリ：Ｗ４０－６０ 501482010000


35 タイミングベルト：減速ボックス 625A00010000


36 タイミングプーリ：Ｗ４０－２０ 501480010000


37 特殊ねじ：アンブラコ：ＫＣＰ：Ｍ８×８ 690200010000


38 サーボモータ：主軸／枠駆動 0J6301100001


39 フラットプーリ［Ｓ］ 501908010S00


40 ピン付ねじ：№１：Ｍ８－７４.５ 513110030012


41 カバー：減速ボックス 0F0220010000


42 カバー：Ｙモータ 0F0220110000


43 ブラケット：φ２０シャフト 0F4230570000


44 トラスタッピングねじ：φ４×１６ S530041601SD


45 ガイド：φ２０シャフト 0F4230580000


46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







補助駆動部
A3-12


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ベース：補助駆動部 0F432031@001


2 補助駆動部 0F432035@000


3 ステイ：補助駆動 0F432023@004


4 リニアウェイ：Ａ：ＺＬＷＬ－１５１８Ｃ２Ｒ５８０ 66030005A000


5 アーム：補助駆動部 0F4320330000


6 ベルトはさみ：№１ 0F4320260000


7 ベルトはさみ：№２ 0F4320270001


8 ブラケット：補助駆動アーム 0F4320170000


9 シャフト：補助駆動部プーリ 0F4320280000


10 ニードルカラー：φ１５ 502815010000


11 軸受：№３：φ１５［Ｓ］ 508315010S02


12 タイミングプーリ：Ｗ２５－１６［Ｓ］ 501452070S11


13 タイミングプーリ：Ｗ２５－１６［Ｓ］ 501452040S11


14 樹脂ワッシャ：１０.２×１５×ｔ０.５ 519212030000


15 段付ピン：№１ 503201040000


16 Ｅリング：φ７ 611100100000


17 フラットプーリ：φ５０ 501903030000


18 ニードルベアリング：ＨＫ－１０１０ 634100060000


19 タイミングベルト：ＭＡ５：Ｗ２５－３１０Ｅ／ＬＹ 623B00030000


20 ホルダ：タイミングプーリ 0F4210010011


21 ストレートピン：№４：φ１０ 503104020011


22 ガイドプレート：ホルダ 0F4320240000


23 カバー：補助駆動 0F432022@003


24 カバー：タイミングベルト 0F432003@003


25 カバー：スライドレール 0F432021@003


26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







調整台
A3-13


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 調整台［Ｔ］ 0C016001@T01


2 調整台［Ｓ］ 0C016001@S00


3 ロータリテンションディスク［Ａ］ 0C0230320A00


4 ノブ：糸テンション：Ａ 0C0220150001


5 ばね掛け 0C0220080000


6 テーパばね：φ０.６ 507706010000


6 テーパばね：φ０.７ 507707020012 太糸


7 テンションディスク 0C0210060000


8 糸テンションスタッド：溝付 0C0210070000


9 ベース：糸押え 0C022039@001


10 皿タッピングねじ：φ３×１０ S550031001SD


11 トラス小ねじ：ショルディック：Ｍ３×４×２ S132030401TD


12 圧縮ばね：φ０.２ 507602010000


13 糸押え 0C0220400001


14 ガイドプレート：調整台 0C0250100000


15 皿タッピングねじ：φ３×８ S550030801SD


16 スイッチ：メンブレン：Ｌ 0J0607401000


17 スイッチ：メンブレン：Ｒ 0J0607400000


18 基板：調整台：メンブレンＳＷ仕様 0J2602900000


19 クランプ：配線 0C0250110000


20 コーティングクリップ：５ 644500150000


21 トラスタッピングねじ：φ３×６ S530030601SD


22 ブラケット：調整台 0C0240070000


23 カバー：調整台 0C015008@000


24 グロメット 0C0250090000


25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







糸立て
A3-14


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 糸立て皿 1DN@@@@@@000


2 糸立て皿：前 1DN@@@01X000


3 糸立て皿：後 1DN@@@02X000


4 ベース：糸立て皿 0D0110560000


5 ベース：糸立て皿：１５針 0D0110570000


6 カラー：№２：φ７ 502607010001


7 ベース：糸立て棒 0D0110420001


8 糸立て棒 0D0110410003


9 糸立てリング：ｔ１０ 0D0110022019


10 糸立てばね 0D0110010011


11 糸道支持棒：Ｌ３４５ 0D0210313013


11 糸道支持棒：Ｌ２９５ 0D021031C014 ８Ｈ５００Ｐ


12 糸道 1EK@@@@@@000


13 糸ガイドカラー：黒：φ４.５ 516501012012


13 糸ガイドカラー：赤：φ４.５ 516501011012


14 糸テンション：チューブ：Ｂ UD1100000200


15 ノブ：糸テンション：Ａ 0C0220150001


16 ばね掛け 0C0220080000


17 テーパばね：φ０.６ 507706010000


18 テンションディスク 0C0220160014


19 糸テンションスタッド：溝付 0C0210040001


20 糸テンションガイド：チューブ 0D0210150033


21 スパイラルチューブ：Ｌ２３０［Ａ］ 0D0210052A02


22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







刺繍枠
A3-15


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ジョイントプレート：枠ホルダ：Ｐ３６０［Ｓ］ 0G3150080S11


2 枠ホルダ：Ｌ：Ｙ４５０［Ｓ］ 0G314016LS23


3 枠ホルダ：Ｒ：Ｙ４５０［Ｓ］ 0G314016RS23


4 ストッパ：№１ 0G314001A025


5 板ばね：保持ベース：ｔ１.５ 507815060010


6 ストッパ：№２ 0G314002B025


7 ノブ付ねじ：№２：Ｍ５×６［Ｓ］ 511F05110S00


8 受け：袋物枠：Ｂ：ＥＹ４５０［Ｓ］ 0F4160620S01


9 ジョイントプレート：枠ホルダ：Ｐ５００［Ｓ］ 0G3150110S11


10 枠ホルダ：アジャストタイプ：Ｙ４５０［Ｓ］ 0G3140170S23


11 原反枠［Ａ］ 30H@@@010A01


12 原反クリップ：ＢＦＦ６ 0G052007@045


13 縦送り連結板［Ａ］ 0F3290320A01


14 ノブ付ねじ：№２：Ｍ５×８［Ｓ］ 511F05100S00


15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







電気
A3-16


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ベース：基板 030190640000


2 基板：コントローラ［Ａ］ 0J2305900A01


3 スペーサ：六角：Ｌ１０：Ｍ３ 644501330000


4 カウンタ：電磁 0J4500200011


5 ブラケット：ブレーカ 030130240000


6 アクセサリ：固定用 644501520000


7 ブレーカ：三相：１２.５Ａ 646100270000


8 シャントトリップ 646100290000


9 レバー：回転式 646100300000


10 カバー：ブレーカハンドル 03013025@001


11 ブラケット：ＬＡＮコネクタ 030190540000


12 コネクタ：ＬＡＮ中継 643500210000


13 ノイズフィルタ：単相：１６Ａ 641400210000


13 ノイズフィルタ：三相：１０Ａ 641400220000


14 端子台：４Ｐ 643400210000


15 ベース：ＦＧ端子 030190570000


16 基板：コンバータ：単相［Ａ］ 0J2102700A12


16 基板：コンバータ：三相［Ａ］ 0J2102500A12


17 スタッド：№１：Ｍ４－１４ 505104140000


18 カバー：電源 030150470001


19 スペーサ：六角：Ｌ５５：Ｍ３ 644501500000


20 ＤＣ電源：１２Ｖ、５Ｖ：６０Ｗ 645300440000


21 ブラケット：ＤＣ電源 030190650000


22 ＤＣ電源：２４Ｖ：１５０Ｗ 645300450000 ２Ｈ、４Ｈ


22 ＤＣ電源：２４Ｖ：３００Ｗ 645300430000 ６Ｈ、８Ｈ


23 ＤＣ電源：２４Ｖ：１００Ｗ 645300470000 ＬＥＤ照明（オプション）


24 ベース：ドライバ基板 030190530001


25 ドライバ：ＡＣ：５０Ａ品［Ａ］ 0J2206000A15


26 カバー：Ｘ／Ｙ軸ドライバ基板 03019052@001


27 基板：終端抵抗［Ａ］ 0J3201300A00


28 スペーサ：ダブルロッキング：ＷＬＳ－１４－０ 644501660000


29 基板：ＣＡＮロガー終端［Ａ］ 0J3201400A00


30 スペーサ：ＢＳＢ－３１４Ｅ 644501590000


31 基板：ヘッド：６軸：２［Ａ］ 0J2704500A00


32 トラスタッピングねじ：φ３×８ S530030801SD


33 ブラケット：ヘッド基板 0J1941800005


34 スペーサ：六角：Ｌ１５：Ｍ５ 644501510000


35 トランス：別置き：Ｘ１３Ａ［Ａ］ 0J0901400A22 単相


36 カバー：ハーネス 0L222004@001


37 ブラケット：ハーネス 0L222003@001


38 自在ブッシュ：ＫＧ－０１０：Ｌ３８ 644501620000


39 トランス：別置き：Ｘ１５［Ａ］ 0J0902400A01


40 ベース：トランス：Ｃ 0J180180@001


41
42
43
44
45
46
47


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







操作パネル
A3-17


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ＬＣＤ操作パネル：１２.１インチ［Ａ］ 0J0401600A33


2 ケース：コントローラパネル：前［Ｓ］ 0J1412700S12


3 ケース：コントローラパネル：後［Ｓ］ 0J1412800S00


4 基板ベース：コントローラ 0J1413100000


5 ＬＣＤパネル：１２.１ 0J0401500000


6 透明保護シート：タッチパネル：１２.１ 0J1414400000


7 スペーサ：六角：ＢＳＢ－３１２ 644500800000


8 基板：パネルＣＰＵ：操作パネル［Ｔ］ 0J3504600T00


9 ＣＦカード：操作パネル 0J1413400012


10 基板：タッチパネル：制御［Ａ］ 0J3503700A00


11 基板：パネル：ＵＳＢ［Ａ］ 0J3503900A00


12 基板：パネル：ＳＷ［Ａ］ 0J3503800A00


13 ボタン：三角：スイッチ 0J1412900000


14 ボタン：丸：スイッチ 0J1413000000


15 スピーカ：操作パネル 0J1413300000


16 シール：ＬＣＤ操作パネル：１２.１インチ 0J5105600033


17 ダストキャップ：ＵＳＢ 644500490000


18 クランプ：コントローラパネル 030220960000


19 ブラケット：コントローラパネル：Ｌ 03022095L000


20 ブラケット：コントローラパネル：Ｒ 03022095R000


21 ピン付ねじ：№４：Ｍ６－７５ 513406010000


22 ノブ付ねじ：№２：Ｍ５×９［Ｓ］ 511F05080S12


23 カラー：№１：φ６ 502506050000


24 パイプ：コントローラ：Ｌ３６０［Ｓ］ 030210500S01


25 ベース：非常停止スイッチ［Ｓ］ 030230170S11


26 スイッチ：非常停止［Ａ］ 0J0603900A00


27 膜付グロメット：２６Ａ 644500210000


28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)







ポジションマーカ（オプション）
A3-18


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ポジションマーカ［Ｔ］ 0L2300290T00


2 ベース：ポジションマーカ 0L2300240000


3 ホルダ：ブラケット 0L2300250000


4 ブラケット：ポジションマーカ［Ｓ］ 0L2300280S00


5 クリップ：マーカ 0L2300190000


6 ポジションマーカ［Ａ］ 0J7100200A22


7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (SQ11)





